1988
Wanderlodge
F orward Control

Chassm Parts

BLUE BIRD

Fort Valley, Georgia
Brantford, Ontario Buena Vista, Vu'glma
Mt. Pleasant, Iowa

Chassis No. S Body No.




BODY NO. F70816 MODEL YR.

' FORT VALLEY, GEORGIA, USA

‘B BODY SERVICE NO. 0160070,

CHASSIS ENGINE
SERIAL SERIAL

FROMNT [k R BRAKE LINING FMSI
AXLE : NO. & FRICTION CODE

: RRAKE |
LA 2 DRUM

T ot S . - R - : . ) ’ ’ . | -;
S rear RN USZERN BRAKE LINING FMS1 [

: BRAKE '
i DRUM

REAR AXLE RATIO o9 : SR SRR [

CHASSIS SERVICE NO.

Lipe

=\ 1988 BLUE BIRD BODY COMPANY
ALL RIGHTS RESERVED

Publication No. 21-60-65-30-88-01




;-5“”"“%_. T

N

Introduction

- Thank you for the confidence you have shown in our company by purchasing

. aBlue Bird Wanderlodge. This catalog is designed to-assist you in ordering ser-
vice replacement parts for your Blue Bird. It contains illustrations with parts in-

formation for most parts and accessories.

If at any time you should need assistance. P!ease don’t hesitate to contact
your Blue Bird Distributor or the Service Parts Department in Fort Vailey, Geor-
gia, U.S.A.

Ordering Parts

- You can order your service parts from your Blue Bird Distributor or di'rectly'

from Blue Bird Body Company, Fort Valley, Georgia. When placing an order
give the quantity, Blue Bird part number and a brief description. If for some
reason you have been unable to find the part number, advise the quantity.and

a complete parts description, along with the body number for which the parts
- are required. The body number of your Blue Bird may be found on the Data
Plate which is inside the electrical box compariment. The electrical box com- . .
partment is inside the coach immediately to the right of the entrance door. A

picture of the Data Plate appears on the inside front cover of this catalog.

When ordering parts for a major wreck, it is a good idea to include photo-
- graphs with your order. This will help to fill your order correcitly.

Receiving Parts from Carrier

Certaln steps should be taken when receiving an order to insure it's com-

pleteness and to evaluate the condition of the parts received. -

1. Check the number of pieces: actually received against the number. of pleces; o

- - shown on the bill of lading:.

2. Visually check the exiernal condition of the boxes, crates, etc. Any. dls-~

crepancies shoulid be noted on the bill of lading. Have the drlver initial each
~ notation on your copy and his copy of the bill of lading.

3. Any concealed damage not discovered until after the carrler has Ieft sﬁouldr o

be reported immediately to the carrier.

4. Claims for shortages or damages shouid be filed with the carrier |m-
. mediately.

© 5. If incorrect parts are recelved notify the Service: Parts Department ffom‘

- whom.you purchased the parts They will advise disposition of the parts Do
“not return parts without pnor authorlzatlon , : :

Shlpment of Materlal
Al parts will be sh|pped the most economlcai way, unless otherwnse

- specrﬂed

wl

R

L



o axlerecord plate appears on the inside front cover of this catalog.

Company Policy - - o f o
. Although it i is impractical to include all parts in this catalog for all options of-
fered, we believe those included will meet the great majority of your neegdig#
is our earnest desire at Blue Bird to give you the fastest and most accurate ser- -
vice possible. Please help us by studying this catalog and ordermg by the’ cors: .
rectpart number.

A Word of Caution B -

~ Blue Bird uses new parts and components in the manufacture of its’ coaches Ty :
We strongly recommend that you use only new parts and components for re- - \
placement purposes. Blue Bird or its’ vendor can not be responsibie for failures« - '

due to the use of used or rebuilt parts.

Payment

All parts orders are shipped on a C.0.D. basis unless other arrangeménté T
have been made with your Blue Bird Distributor or Blue Bird Body Com;aam y:
Thisi is customary in the automotive field.. , I

Important

The lllustratlons and drawings used in this parts catalog are to be used for
parts:identification purposes only, not as a guide for assembly, dlsassembly,
maintenance.or serwce R ('

Chassis Service Number : | 3 b

~ Achassis service number (CSN) is assigned to the chassis of each Blue Bird '
Wanderlodge. This number i is used to ldentify the sequence in which a cha33|s_
.is set up in production.
“Example: CSN 0958560 is set up lmmedlately before CSN: 095856%

. This will assist you in identifying the first unit (beginning CSN) or. la' i g
- (ending CSN) on which apartwas installed. T

The CSN carl be found attached to the axle record plate WhICh is msu;le

- the. electncal box compartment. The electrical box compartment is inside
“ the ‘goach immediately to the right of the entrance door. A picture of . xhe-

’f.z ity

LI
o) sl ot oW

[

T

ER I SR
. L7

4]
[}
h




’ki> |

TABLE OF CONTENTS

- ACCELERATOR CABLE INSTALLATION........ s essarres ses e

66 .

AXLES

2
6
10
14
16
20
22
24
26
28
i 30
DRIVELINE. « oot tneeneresrnneenennssenarssecnssoncanssnssnss 32
ENGINE TRIM. ..t vouruorranssonennsasossesossseesocnnsansnsns, 34
AIR INTAKE. ... .. veverrasaronosssacsnnssnsesennnsasnnss 36
ENGINE FAN CLUTCH, OPT. 4343.....c0inersnrennacanncas 38
ZF TRANSMISSION MOUNTING. .. uuvuvuenuncunnnnranannnes 40

ELECTRICAL. « vt vvenvrnoossocnnnsossonsssseonsasnsssenss .

EXHAUST SYSTEM : _
35" REAR BATH......o0nveneennn e et 44
35" SIDE BATH.....vcvverennnnn e 46

FRAME : : I
FRONT SECTION.....000uurnnnsnnncoasonssoscensanse Lele. 48
REAR SECTION........... ceaeens et ... B0

FUEL SYSTEM - A
B, REAR BATH. . .vveeineennrnnnrnnconnsonss e v. o 53 -
357, SIDE BATH....vvuvrroennnennnnonnncnnnnoncncnennes - 54

INSTRUMENTS : BRI
PANEL ASSY., DASH, UPPER.....cvvvrnnnsessanonscnnsonss 56 Y

. PANEL ASSY., DASH LOWER......covvruransrnnenneans vees. - BB
"'PANEL, DASH, SHIFTER.....e0tuveroorocersoracnsyaosrnons 60
“PANEL, DASH, RH, UPPER. .. 'vuienrooronnnonen Cewesereaas £ 62"
- PANEL, DASH, RH, OVERHEAD.......cvvuasnnn Cereseeeeae. £ 64 ¢
PANEL, DASH, LH, OVERHEAD......coiurenurrncansransenns
STEERING : :

' INSTALLATION. ..., Chieeiaieere e Ceeeens R
COLUMN ASSY..vtveereoraonsonrsreaseanensscassannsanssas 70.
STEERING GEAR ASSY, HFB 64...c00vvrrronnnsnarsonnsonns 72
POWER STEERING ASSY.....vevevvrennnnoneann B £

SUSPENS ION
PRONT. ...oveurearenenns f e tteeeetrcrt i ce.. 78
BEAR. . vveeroennrecnanrnossoonanssnnns B -
AIR LEVELING SYSTEM, OPT. 5640—00.......0.00.... Jee.. B4

ACCELERATOR ‘ .

“AIR THROTTLE CONTROL........cievranenennnns ceeeee ... B8
88

42 -




- DESCRIPTION

HOLDING TANKS

35"
35"

REAR BATH
S1DE BATH

LPG TANKS

35!
35!

REAR BATH
SIDE BATH

TABLE OF CONTENTS

-----------------------------------------

-----------------------------------------

-----------------------------------------

-----------------------------------------

%0

91

92

%24




LPG _TANKS
35' W/SIDE BATH

KEY DESCRIPTION QTy
NO. PARTNO. 0 REQ'D
1 1297373 REGULATOR WITH EXCESS FLOW P.O.L.
2 2027183 NIPPLE, 1/4 CLOSE
3 0654277 TEE STREET., 1/4 PIPE
4 2023513 PLUG, PIPE 1/4"
5 0976068! HOSE ASSY., DUAL LABEL
6 0929554 TANK ASSY.. LPG, 44" LONG, FRAME MOUNTED
NI 1248285 CHANNEL, MOUNTING., LPG TANK
)
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

 towp

95







AC
ADJ.
AR
ASSY.
BB
BLK
BRKT.
COMP.
CONT.
CTR.
cu.
CYL.
DEG.
DIA.
DIFF.
DRI'S
ENG.
EXH.
FPT
FRT.
FWD
GD.
o GM
N GR.
“ HDND
1.D.
INCL.
LH
MAT'L
MPT
MTG
NI
0.D.
0z
PLTD.
POS.
PT
RD.
RH
SM
STD.
'SUSP.
TRANS .

ABBREVIATIONS

AIR CONDITIONING
ADJUSTING

AS REQUIRED
ASSEMBLY

BLUE BIRD

BLACK

BRACKET
COMPRESSOR
CONTINUED

CENTER

CUBIC

CYLINDER

DEGREE

DIAMETER
DIFFERENTIAL
DRIVER'S

ENGINE

EXHAUST '
FEMALE PIPE THREAD
FRONT

FORWARD

GRADE

GENERAL MOTORS
GRADE

HARDENED ...
INSIDE DIAMETER
INCLUDED

LEFT HAND
MATERIAL

MALE PIPE THREAD
MOUNT ING

NOT ILLUSTRATED
OUTSIDE DIAMETER
OUNCE

PLATED
" POSITION

PIPE THREAD
ROUND

RIGHT HAND

SMALL

STANDARD

SUSPENS ION
TRANSMISSION




FRONT AXLE
FF-942-NX-35

Tontp-r-grey LA

APP. ay

Goo7056 (f

FRONT 1957 BLUE BIRDBODY COMPANY
ALL RIGHTS RESERVED il

<328

30 | €32
7_"';1‘—31

_____




FRONT AXLE

) FF-942-NX-35
KEY |PART NO. VENDOR QTY
NO. DESCRIPTION PART NO. REQ'D
1 | 2599264| AXLE CENTER 3100-G-6091
2 2137040| STEERING KNUCKLE ASSY, LH A19-3111-Y-2599
NI ! 2137057 STEERING KNUCKLE ASSY. RH Al6-3111-R-2358
3 2136455 STEERING ARM 3133-K-5653
4 2135218| KEY, STEERING ARM 16-X-202
5 2703288| SEAL & GASKET ASSY., LOWER A-1205-B-1432 2
6 2595502} THRUST BEARING & GASKET ASSY. T-182 - 2
7 2600419} WASHER . 1229-E-1669 T 12
8 ARM, CROSSTUBE
2600260 LH (SHOWN) 3133-K-999
2600161 RH 3133-J-998
9 2135218 KEY, CROSSTUBE ARM 16-X-202 2
10 | 2646545 SCREW, STOP 26-X-219 . 2
11| 2596195 LOCKNUT N-48-1 2
12 | 2594596] PIN, COTTER K-2616 2
13 | 2600724] NUT, CROSSTUBE ARM 14-X-27 2
14 | 2135200 NUT, STEERING ARM 13-X-159
ﬁy&\ 15 | 2135267 PIN, COTTER, STEERING ARM K-2618
"1 16 KEY. DRAW
2622470 SHORT (UPPER) 7-X-112 2
2622371 LONG (LOWER) 7-X-111 2
17 | 2646552] NUT, DRAW KEY 1227-Z-780 4
18 | 2594398| PIN, COTTER. K-2412 2
19 | 2643294] NUT, CROSSTUBE END N-214-1 2
20 | 2596153} CROSSTUBE & CLAMP ASSY. A-3102-N-3472 '
21 END ASSY., CROSSTUBE ,
2597151 LH- (SHOWN) A-3144-N-456
2597250 RH A-3144-P-458
22| 2597698| BOLT. CROSSTUBE CLAMP §-11022-C 2
23| 2600351] CLAMP, CROSSTUBE 2257-0-17 2
24 | 2595601] LOCKWASHER, CROSSTUBE CLAMP WA-110 2
25| 2596393 NUT, CROSSTUBE CLAMP N-710-C 2
26 | 2599769] PIN, KNUCKLE 3101-W-179 2
27| 2137016} BUSHING, KNUCKLE PIN 1225-W-985
28| 2602142 GASKET 2208-0-823 4
29 | 2600757 CAP, STEERING KNUCKLE 2297-C-2681 4
30| 2703262 CAPSCREW 5-259-1 12
: 31| 2703270|. FITTING, GREASE 1199-N-1860 4
: 32| 2594950, SEAL ASSY., OIL A-1205-X-1428 4
.
s &> 33 SHIM, STEERING KNUCKLE SPACING o
s 2603538 .005" 2203-L-3002 AR
2603231 .010# 2203-K-3001 AR

3.

&

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
1014P | |




FRONT AXLE

FF-942-NX-35
KEY |PART NO. - | VENDOR QTY
NO. DESCRIPTION PART NO. REQ’D
NI 2137305| REPAIR KIT. KNUCKLE PIN KIT 1307
{ INCLUDES ITEMS 5,6,16,26,27

28,29,30,32,33)

: QUANTITY - -REQUIRED IS ONE UNLESS OTHERWISE . SPECIFIED. -
RS 1 U1 o 1 ‘

[







ROCKWELL STANDARD REAR AXLE
' R-125-NX-10

DR. Q/;q/gg v JEY

aep.tlf- 83 oy DiB

8002362 |

© 1883 BLUE BIRD BODY COMPANY -~
ALLAIGHTSRESERVED TR

e

.




ROCKWELL STANDARD REAR AXLE
R-125-NX-10

KEY [PART NO. VENDOR QTY
NO. DESCRIPTION PART NO. REQ’D
NI* | 2137156| KIT, DIFF. CARRIER OVERHAUL QR100-1314
1 2149391 | CARRIER ASSY, DIFFERENTIAL, A4B8-3200-N-1314
COMPLETE, 5.29 : '
2 2135903 | NUT., YOKE INPUT 1227-R-902
3 2117778| WASHER, YOKE INPUT L229-T-1736
4 2139848 YOKE, DRIVE ©3260-0-121
5 2136851 SEAL ASSY., PINION OIL A-1205-Y-1897
6 2135051 BEARING, PINION, FWD. & REAR 722r2-C C 2
7 2135895] SPACER KIT, PINION BEARING KIT 545
8 2624427 CUP, PINION BEARING 72487 2
9 2594208 CAPSCREW, FWD. BEARING CAGE -8-2812-1 8
10 | 2600211 WASHER, FWD. BEARING CAGE 1229-C-1511 8
11§ 2155044| CAGE ASSY, PINION (INCLUDES A-3226-2-806
ITEM-H#8)
12| 2135192| GEAR & PINION, MATCHED SET, 5.29:1 A-37376-1
13 | 2599611| BEARING, PINION., REAR 1228-F-552
14 SHIM, PINION CAGE
2135077 . 003 THICK 2203-C-8115
2135085 .00% THICK 2203-D-8116
2135093 .010 THICK 2203-E-8117
15 ] 2135028 CARRIER & CAPS ASSY. A2-3200-N-1314
16 | 2135036| CAPSCREW, DIFF. BEARING CAP §-21238-1 4
17 | 2603017| WASHER, DIFF. BEARING CAP 1229-V-1556 4
18 | 2599728 DOWEL, DIFF. BEARING CAP 1246-D-342 4
19 | 2121861 NUT, THRUST SCREW LOCK 13X-41
20} 2121853| SCREW, THRUST, DRIVE GEAR 15X-1025
21| 2596898 PLUG, ©IL FILL & INSPECTION p-212
22 | 2596807 COTTER PIN, ADJUSTING RING 1199-R-2176 2
23| 2135168 ADJUSTING RING, DIFF. BEARING 2214-72-208 2
24 | 2135143] CUP, DIFFERENTIAL BEARING JM-716610 2
25| 2135150{ CONE, DIFFERENTIAL BEARING JM-716649 2
26 2135101 CASE ASSY., DIFFERENTIAL, 5.29 A28-3235-D-1174
27 2602514| WASHER, THRUST DIFF. SIDE GEAR 1229-T-1034 2
28 2135127} GEAR, DIFF. SIDE 2234-C-783 2
29 2135135 SPIDER, DIFF. _ 3278B-5-305 '
30 | 2602019 WASHER, DIFFERENTIAL. PINION 1229-R-1032 4
31 2599256 GEAR, DIFFERENTIAL PINION 2233-U-151 4
32 2137412 KIT., DIFFERENTIAL- KIT 326
* NOTE: THIS KIT CONTAINS ALL PARTS
NECESSARY TO PERFORM BASIC
DIFFERENTIAL CARRIER OVERHAUL

QUANTITY

1014P

REQUIRED IS ONE

7

UNLESS OTHERWISE

SPECIFIED.




LRk

ROCKWELL STANDARD REAR AXLE
R-125-NX-10

KEY |PART NO. . VENDOR QTyY
NO. DESCRIPTION PART NO. REQ'D |
33 2135119 CAPSCREW, DIFFERENTIAL CASE S-2826A-1 16
34 2600211 WASHER, DIFFERENTIAL CASE 1229-C-1511 16
35 2597292 RIVET. DIFF. CASE TO GEAR (OPT) RV-71013 12
35A { 2120814 BOLT KIT, CASE TO GEAR KIT 570
36 2135804 HOUSING ASSY., AXLE C-3121-Q-797
37 2593150 BREATHER ASSY., AXLE HOUSING A-1199-P-1394
38 2134997  PLUG ASSY., HEAT INDICATCR P-28
39 2135002| SHAFT, AXLE, LH & RH 3202-P-8362
40 0929083f GASKET., AXLE SHAFT 2208-X-440
41 0929091 DOWEL, AXLE SHAFT STUD 13885 16
42 2603512 LOCKWASHER, AXLE SHAFT STUDR 1229-%X-518 16
43 2594893 NUT. AXLE SHAFT STUD N-110-1 16
44 2121887| PLUG. AXLE HOUSING DRAIN 1250-8-473

(MAGNETIC)
45 2127017| GASKET. SILASTIC (3 0Z. TUBE) EATON 107276
48 2704666| BOLT, CARRIER TO HOUSING 5-21014-1 14
a7 2602712 WASHER. CARRIER TO HOUSING 1229-U-1503 14

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE
1014P e -

8

SPECIFIED.




SRS

e



FRONT BRAKES :

DA,

Ty

By

APP.

1985 BLUE BIAD BODY COMPANY
ALL RIGHTS RESERVED —edlr




FRONT BRAKES

KEY |[PART NO. VENDOR QTY
NO. DESCRIPTION PART NO. REQ'D
1 | 2121598{ BRAKE SHOE & LINING ASSY., 5" Al7-3222-E-1383 4
NI | 2120897 BRAKE SHOE ONLY, 5" A-3222-E-1383 4
NI | 2117968] KIT, BRAKE LINING (1 PER AXLE)
NI | 2135978( RIVET, BRAKE LINING 10-9 64
2 2120863 SPRING, BRAKE SHOE RETAINING 2258-0-615 4
3 2120889 BUSHING, ANCHOR PIN 1225-B-496 2
4 2120871] ANCHOR PIN, BRAKE SHOE 1259-N-274 2
5 _ CAMSHAFT, FRONT BRAKE
2121606 LH 2210-R-5374
2121614 RH 2210-Q-5373
6 2121622] WASHER, CAMHEAD, (FLAT) 1229-N-2250 2
7 2121689| SEAL, CAMSHAFT A-1205-V-1556 4
8 2597706| BUSHING, CAMSHAFT SPIDER & BRKT: 1225-N-378 4
9 2597300{ PIN, BRAKE SHOE RETURN SPRING 1218-G-85 4
10 | 2598134 ROLLER, BRAKE SHOE 1779~R-18 4
11 | 2121655] RETAINER, SHOE ROLLER 3105-B-210 4
12 | 2638716/ RETURN SPRING, BRAKE SHOE 2258-U-619 2
13 : SPIDER, BRAKE
"} 2136935 LH A-3211-H-4428
2157923 "RH A-3211-J-4430
14 | 2644235| GASKET, CHAMBER BRKT. 1779-J-1024 2
15 BRACKET., CAMSHAFT & CHAMBER _ _
.2136927 LH B21-3299-K-2013
2157931 RH B21-3299-L-2014
16 { 2595809| WASHER, BRKT. CAPSCREW WA-18 8
17 | 2594109| CAPSCREW. CHAMBER BRKT. S-2812 A 8
18 | 2027431 FITTING, GREASE 1159-N-1860 2
19 | 2121663] WASHER, CAMSHAFT (THICK) 1229-5-2697 2
20 SLACK ADJUSTER ASSY.
1032499 RH A2-3275-A-599
1032481} . LH A2-3275-U-593
21{ 2121671 WASHER SPACING (STANDARD) 1229-G-2971 6
22 ] 2121697 LOCKRING, CAMSHAFT 1229-D-2942 2
23 NOT APPLICABLE
24 NOT APPLICABLE
25 NOT APPLICAELE
26 NOT APPLICABLE
27 { 1099183| BRAKE CHAMBER, 24" 162895
28 | 2137685] YOKE, BRAKE CHAMBER PUSH ROD A-1245-E-395
29 - NOT APPLICABLE
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
1014P 11




FRONT BRAKES

KEY |PART NO. VENDOR QTY
NO. DESCRIPTION PART NO. REQ’'D
30 N/B
31 | 2595601| LOCKWASHER, BRAKE CHAMBER WA-110
32 | 2001501] NUT, BRAKE CHAMBER STUD

12 :

QUANTITY  REQUIRED IS_. ONE UNLESS OTHERWISE @ SPECIFIED.
-1014P



13




| | e bis9558]
REAR BRAKES B e
. 1985 BLUE BIRD BODY COMPANY
ALL F“GHTS RESERVED r .




REAR BRAKES

1014P

KEY [PART NO. VENDOR QTY
NO. DESCRIPTION PART NO. REQ'D
1 2121705| BRAKE SHOE & LINING ASSY., 7" A48-3222-8-1293 4
NI | 2120905 BRAKE SHOE ONLY, 7" A-3222-5-1293 4
NI | 2151454 KIT, BRAKE LINING, 7"(l1L PER AXLE)
NI | 2135978 RIVET, BRAKE LINING 10-9 64
2 2120863| SPRING BRAKE SHOE RETAINING 2258-0-615 4
3 2120889| BUSHING, ANCHOR PIN 1225-B-496 2
4 2120871| ANCHOR PIN, BRAKE SHOE 1259-N-274 2
5 CAMSHAFT, BRAKE
2121739 LH 2210-A-5331
2121747 RH 2210-B-5332
6 2121622 WASHER, CAMHEAD, (FLAT) 1229-N-2250 2
7 2121689| SEAL, CAMSHAFT A-1205-V-1556 4
8 2597706 BUSHING, CAMSHAFT SPIDER & BRKT. 1225-N-378
9 2597300| PIN, BRAKE SHOE RETURN SPRING 1218-G-85
10 | 2598134 ROLLER, BRAKE SHOE 1779-R-18 4
11| 2121655/ RETAINER, SHOE ROLLER 3105-B-210 4
12 | 2638716 RETURN SPRING, BRAKE SHOE 2258-U-619 2
13| 2137081| SPIDER, BRAKE A-3211-P-3448
14 | 2644235| GASKET, CHAMBER BRACKET 1779-J-1024 2
15| 2135689 BRACKET, CAMSHAFT & CHAMBER A1-3299-M-1547
i LH & RH
16 | 2595809 WASHER, BRACKET CAPSCREW WA-18 8
17 | 2594109 CAPSCREW, CHAMBER BRKT. 5-2812 8
18 | 2027431| FITTING, GREASE 1199-N-1860 2
19 | 2121663 WASHER, CAMSHAFT, (THICK) 1229-5-2697 2
20 SLACK ADJUSTER ASSY.
1144930 LH A2-3275-C-601-9
1144948 RH A2-3275-W-595-9
21| 2121671 WASHER, SPACING 1229-G-2971 6
221 2121697 LOCKRING, CAMSHAFT 1229-D-2942 2
23 N/A
24 N/A
25 N/A
26 N/A
274 AIR CHAMBER ASSY., 30" ANCHORLOK
0754960 L. H.
0754952 R. H.
* SEE AIR BRAKE CHAMBER SECTION
“FOR COMPONENT PARTS.
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
15




e
=
)
).@
®

. QIDNEWS |
._Gw_._.z_uul_
ISINYD QL

Do oD T mumm
3DAOTAIANTMN -

INIdId NOISNILSNS ¥I¥/M “ASSY Pivyg ¥V WNa




DUAL AIR BRAKE ASSY WITH AIR SUSPENSION PIPING

KEY QTY
PART NO.
NO. 0O DESCRIPTION REQ’D
1 AIR COMPRESSOR
2 0754929 RESERVOIR, AIR, 1240 CU. IN.
3 0850578 BRACKET, MOUNTING, 8", AIR RESERVOIR 4
4 1095306 SPACER, AIR RESERVOIR BRACKET 4
5 0654533 VALVE, TREADLE, DUAL BRAKE
NI | 2643237 REPAIR KIT, TREADLE VALVE
6 1133347 TREADLE ASSY., W/RUBBER COVER
NI | 0654517 PIN, DUAL BRAKE VALVE
NI | 0654509 PIN, ROLL, BRAKE VALVE
NI | 0654491 BUTTON, STOP, DUAL BRAKE TREADLE VALVE
NI | 0654483 PLUNGER, DUAL BRAKE VALVE
NI | 0654475 BOOT, DUAL BRAKE VALVE
NI | 0654459 CAPSCREW, HEX 5/16-18X 7/8 3
NI| 2001188 WASHER, LOCK, SPLIT HEAD, 5/16 3
NI | 0654467 PLATE, MOUNTING, DUAL BRAKE VALVE
8 2023083 FITTING, MANIFOLD 2
10| 2006187 BUZZER
11| 0654434} VALVE, DOUBLE CHECK, 3/8 PIPE -
12 | 0654426| VALVE, SPRING BRAKE .
~. | 13| 0654418] VALVE, SINGLE CHECK. 1/2 PIPE 3
1| 14| 2027233 ELBOW, 1/4 STREET 2
15| 1310721 AIR DRYER, AD-4, BENDIX
NI | 2156842 REPLACEMENT CARTRIDGE A-D4
16 | 0900266 VALVE, PP-1, 30 PSI .
17| 124725%3| VALVE ASSY. SPRING & SERVICE BRAKE RELAY
NI | 1066315 VALVE ONLY, SERVICE BRAKE
NI | 2135721 REPAIR KIT, SERVICE BRAKE
NI | 1220128/ VALVE ONLY, SPRING BRAKE QR-1C
NI | 2160778 REPAIR KIT, SPRING BRAKE VALVE QR-1C
18| 1145853 INDICATOR, LOW PRESSURE, 66 PSI 2
19| 0982272 TEE, 1/8 MPT X 1/4 TUBE X 1/4 TUBE
20} 2026706 ELBOW, 1/2 MPT X 5/8 TUBE, FLARE 4
21) 0993295 TEE, 1/4 FPT X 1/2 X 5/8 TUBE
22| 2023224 CONNECTOR, 1/4 MPT X 1/4 TUBE 26
23| 1110188 COCK, DRAIN, RESERVOIR 3
24| 0998740 SWITCH, STOP LIGHT 3
25| 1313816 INSERT, BARBED, SWIVEL, .25 HOSE X .25 MPT
26 | 1313741 HOSE, .25 ID X .50 OD )
27| 2026979 ELBOW, MALE, INVERTED FLARE, 1/4. TUBE X 1/8 MALE PIPRE
28| 0654350, TEE, 1/2 PIPE STREET — 3
29| 2027241 ELBOW, 3/8 PIPE 4
30| 2027134| BUSHING, PIPE, 3/8 X 1/4 6
31} 2023380 CONNECTOR, 1/2 MPT X 1/2 TUBE 2
32| 2023307 ELBOW, 3/8 MPT X 1/2 TUBE 2
33! 0948919 TEE, 1/4 FPT X 3/8 MPT X 1/2 TUBE 2
-~ 34 2023505 TEE, 1/4 FPT X 1/2 TUBE X 1/2 TUBE 3
35| 0556878 TEE, 3/8 MALE PIPE X 1/2 TUBE X 1/2 TUBE 2
36| 0654957 INSERT, PLASTIC TUBING, 1/4 5
37| 200933 NIPPLE, 1/4 PIPE X 2" LONG (STEEL) - 2
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

1014P.

17




DUAL AIR BRAKE ASSY WITH AIR SUSPENSION PIPING

KEY QTY |
PART NO. DE
NQ- SCRIPTION REQ’D
38 | 20231901 ELBOW, 1/4 MALE PIPE X 3/8 TUBE. 4
39 | 088%5426] HQSE ASSY., 7/16 ID X 28" LONG 2
40 | 2023935 ELBOW, 1/4 MPT X 1/4 TUBE 4
41t 2023265 ELBOW, 3/8 MPT X 3/8 TUBE 7
42 | 2009595| PLUG, PIPE, 3/8 [
43 | 2023257 CONNECTOR, 1/4 FPT X 3/8 TUBE 3
44 | 2023786/ ELBOW, 1/8 MPT X 1/4 TUBE 4
4% | 20271181 PLUG, 1/8", PIPE 3
46 | 2052736 UNION, TUBE, 1/4*
47| 1313790} INSERT, BARBED, STRAIGHT., .25 HOSE X .25 TUBE
a8 | 06549462 TUBING, PLASTIC, 1/4 OD, BLACK. TYPE A 37
49 i 2006807 LIGHT, PILOT, 17/32 DIA., RED LENS
501 2023182 CONNECTOR, 1/4 ,PT X 3/8 TUBE 3
511 0758698 COUPLING, ANCHOR 2
52 | 2023422 ELBOW, 3/8 MPT X 5/8 TUBE
53| 1160464 VALVE, QUICK RELEASE
54 | 2023513 PLUG, PIPE, 1/4 . 14
55{ 0839019 VALVE, SAFETY, 1/4" PIPE
‘56| 2008431 TUBING, COPPER, 1/4"
571 2027381 TUBING, COPPER, 3/8"
58 | 2027399 '‘TUBING, 1/2 COPPER, 3/8 TYPE L
59| 2027407 'TUBING, 5/8 COPPER, 1/2 TYPE L
60| 2023240] TCONNECTOR, 3/8 MPT X 3/8 TUBE 2
61| 2023570 CONNECTOR, 1/8 MPT X 1/4 TUBE 2
62| 0982280/ VALVE, RELAY, PILOT CONTROL 3
63| 0991513 RESERVOIR, 9 1/2 X 27~-1760 CU. IN. 2
641 0850586 BRACKET, MOUNTING, 9 1/2%. AIR RESERVOIR 8
65 GAUGE, AIR PRESSURE, FRONT BRAKE, DUAL SCALE
(SUPPLIED W/INST. PANEL)
66| 0522508] VALVE, PRESSURE PROTECTION, 65 PSI . 2
67 | 0559054 CROSS, 1/4", FEMALE PIPE
68 | 2227338 VALVE, AIR
69} 0654319 TEE, 1/4 PPT X 3/8 MPT X 1/2 TUBE
70 GAUGE, AIR PRESSURE, REAR BRAKE, DUAL SCALE
(SUPPLIED W/INST. PANEL)
71| 0663427 PLUG, 1/2 SQ. GD., PIPE 2
72| 2023901 TEE, 1/2 MPT X 1/2 TUBE X 5/8 TUBE
73| 2023349 ELBOW, 1/2 MPT X 1/2 TUBE
74| 2008381 TEE, l1/4" 6
751 102497% HOSE ASSY., AIR COMP. DISCH.
761 2008241 EBELBOW, MALE, 1/4 TUBE X 1/8 PIPE 6
78| 0818609 VALVE, SCHRADER, 1/4 MPT
79| 0949370 ADAPTER, BULKHEAD, 1/8 PIPE X 1 1/2" LONG 4
81| 2027183 NIPPLE, 1/4 CLOSE 2
g2 | 0559047 TEE, MALE BRANCH, 1/4 PIPE 2
83| 0654541 TEE, 3/8 X 3/8 X 3/8 TUBE
84| 0871374 VALVE, HEIGHT CONTROL 3
85| 0982918 INDICATOR, LOW PRESSURE LP-3, 30 PSI
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE - SPECIFIED.
1014pP 18

ety




DUAL AIR BRAKE ASSY WITH AIR SUSPENSION PIPING

KEY QTyY
PAR .
NO. TNO DESCRIPTION REQ'D

86 | 2027258 TEE, 3/8 BRASS PIPE

87 | 0961649 BRACKET, MOUNTING, HEIGHT CONTROL VALVES, WL 3
88 | 0962183| FILTER, AIR, RIDEWELL SUSPENSION
89 | 6654277 TEE, STREET, 1/4 PIPE 2
90 ' AIR SPRING, RIDEWELL REAR SUSPENSION 4
91 AIR SPRING, RIDEWELL FRONT SUSPENSION 4
92| 2027225 ELBOW, 1/8 STREET 4
93 { 0851337, CAPSCREW, HEX 3/8-16 X 6 1/2 &
94 | 0882795{ LOCKWASHER, 3/8", CAD PLATED 6
95 | 2001451] NUT, HEX, 3/8-16, CAD. 6
96 | 0770909{ HOSE ASSY., 7/16 ID X 23" LONG 2
97 | 0991653 HOSE ASSY., 7/16 ID X 36" LONG 2
98 | 1220011 TUBING, PLASTIC, 1/4 OD, TYPE A : _
99 | 3827201| CONNECTOR, MALE, 1/8 MPT X 1/8 TUBE ' - 4
100 | 1004621 TUBING, NYLON, 1/8 OD | 80"
101 | 3827268 CONNECTOR, FEMALE, 1/8 NPTF X 1/8 2
102 | 3827318| ELBOW, MALE, SWIVEL, 90, 10-32 UNF X 1/8 TUBE
103 | 3827243] CONNECTOR, MALE, 10-32 UNF X 1/8 TUBE
o 104 | 2027159} BUSHING, PIPE, 1/2 X 1/4
fﬁ\ 105 | 2023232} COUPLING, ANCHOR . 2

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
1014P | 19 o




' n ' DR'*‘“'G".B(;B;}_AD il ‘é]
REAR BRAKE CHAMBER, ANCHORLOK FRONT *PP.48—86?;£:BE;M£$9§§;,

STANDARD BRAKES - ; AR e




REAR BRAKE CHAMBER, ANCHORLOK

STANDARD BRAKES

1014pP

21

KEY |PART NO. ' VENDOR QTyY
NO. DESCRIPTION PART NO. REQ'D
1 CLEVIS ASSEMBLY
0530568 STD. ' 11M018
2137685 oPT. 4321-01, 4321-02 A-1245-E-395
2 2703411 DUST BOOT ASSEMBLY llM034
3 2703718| HOUSING ASSEMBLY 1127M015
4 2703395 RETURN SPRING 11MO01le6
s 2703452 PUSH ROD ASSEMBLY 1126M017
6 2703437 CLAMP ASSEMBLY 1126M005
7 2643534 DIAPHRAGM 1126M009
g* | 2707941 PLATE 11M0O37
9% | 2118529 ADAPTER 1134M001L
10| 2121911] PRESSURE PLATE 1126M003
11@ 2703445 COMPRESSION SPRING 1126M0O06
12@ 2707933] CHAMBER 1126M002
13@ 21185%4%) PLUG 11MO12
14% 2118537 ADAPTER PUSH ROD 1126M038
154 27033871 RETURN SPRING 1i1M014
16 | 2707198] RELEASE STUD ASSEMBLY (ALSO 1iMO11l
AN INCLUDED IN KIT 2140002)
J 17% 2703429 "O" RING 11M114
184 2117745 NYLOK SCREW - 11428R8
NI | 2139731 KIT, PUSH ROD REPLACEMENT (INCLUDES
- ITEMS 8,9,14,15,17,18)
NI | 2140002 CHAMBER ASSY. (INCLUDES ITEMS 10,11,
- 12)
* NOT SERVICED SEPARATELY-SERVICED
IN KIT 2139731 ONLY
@ NOT SERVICED SEPARATELY-SERVICED
IN KIT 2140002 ONLY
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.




it

] >

T|EN
M .

/mmm

[l

g

lf

_ o

INNER

RN

.,m.m‘wm_

1§95 ©
&

s &
Ly
=
—
<
o
Ll
-
0
<1,
Lt
(a'd
-
(]
¥
<T
(&'
[aa]

e T —
Z
5 Lfta
5 BmeH . :
[S e .
ASyn Mm
5 By
o B s
SIOLIM
AR I
. o = 3
P WMD%HV @.__z.,.. ,. ,
AL Amu
{ERPER .
“lEeEEgE| T «@! @@ @@ .5 e_,
UMOENW 4 (
LPSDI \
- | H )
IRSUX@
SHAON @
%] a . ) :
T_FWMA.MP .-I
E Baaly N_e
PAOW — ] ;
-

L
& @@%f

[




L,

S

BRAKE TREADLE VALVE

1014P

23

)

KEY Qry
NO. PARTNO. DESCRIPTION REQ'D
1 06545331 VALVE ASSY., BRAKE TREADLE

2 2643237 REPAIR KIT., TREADLE VALVE

3 1133347 TREADLE., DUAL BRAKE VALVE, RUBBER COVERED

NI | 2137545] COVER, RUBBER, DUAL BRAKE VALVE TREADLE

4 0998740 SWITCH, STOP LIGHT 2
5 0654467 PLATE, MOUNTING

6 0654483 PLUNGER, BRAKE VALVE

7 0654475 BOOQOT, BRAKE VALVE

8 0654517 PIN, BRAKE VALVE FULCRUM

9 0654509 PIN. ROLL, BRAKE VALVE FULCRUM

10§ 0654491 BOTTOM, STOP

11 { 2027134 BUSHING, 1/4 X 3/8 PIPE

12| 0948919 TEE, 1/4 FEMALE PIPE X 3/8 MALE PIPE X 1/2 TUBE

13| 2023935} ELBOW, 1/4 MALE PIPE X 1/4 TUBE

14 | 2023265| ELBOW, 3/8 MALE PIPE X 3/8 TUBE

1% | 2009595 PLUG, 3/8 PIPE

16 | 2027233 ELBOW, 90 DEGREE STREET, 1/4 PIPE

17 | 2023307 ELBOW, 3/8 MALE PIPE X 1/2 TUBE

18 | 0654319 TEE, 1/4 FPT X 3/8 MPT X 1/2 TUBE

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.




\ R0 29 o fodwees
APP. ay 800‘}_‘954

FRONT © 1985 BLUE BIRD BODY COMPANY
ALL RIGHTS RESERVED gl

AWHEEL END COMPONENTS, FRONT

Ju——




WHEEL END COMPONENTS. FRONT

.,./""\\1

KEY |PART NO. VENDOR QTY
NO. DESCRIPTION PART NO. REQ’D
1 0998534 HUB CAP, FRONT 340-4095

NI | 2139582| SIGHT GLASS

NI | 2137008| PLUG, SIGHT GLASS

2 0998484| GASKET, FRONT HUB CAP 330-3009

3 2598217 JAM NUT, OUTER WHEEL BEARING 1227-B-106

4 2600617 LOCK, OUTER WHEEL BEARING 1229-F-474

5. 2600815 LOCKING, OUTER WHEEL BEARING NUT 1229-G-475

6 2599017 ADJUSTING NUT, WHEEL BEARING 1227-U-541

7 0929414f BEARING ASSY., OUTER 3782

8 2600179 CUP, OUTER BEARING 3720

9 0654459 CAPSCREW, HUB CAP

10 | 2001188| LOCKWASHER, HUB CAP CAPSCREW

11| 2593093| CUP, INNER BEARING mM-212011

12| 0929406| BEARING ASSY., INNER HM-212049

13 | 0997908| SEAL. WHEEL BEARING, INNER

14 | 1117365| DRUM, BRAKE

HUB & CUP ASSY., STD. 1521F-N

16
- ‘| 1346758
; 1346741
17 -
1311729
1311711

15| 1147016

NI | 0992941
NI | 0992925

STUDS, LUG
LH
RH
NUT, LUG, OUTER

LH
RH

HUB COVER, CHROME
NUT COVER, CHROME

QUANTITY
1014P

REQUIRED IS ONE UNLESS
25

GTHERWISE  SPECIFIED.




on H{IS] 8% w_.{-)m

WHEEL END COMPONENTS, REAR | “w = goo496Z]

 FRONT 1985 BLUE BIRD BODY SOMPANY
ALL RIGHTS RESERVED il

4
i




WHEEL END COMPONENTS., REAR

KEY |PARTNO. VENDOR QTY
NO. DESCRIPTION PART NO. REQ'D
1 09229083 GASKET, AXLE FLANGE 2208-X-440 2
2 2598613} NUT, WHEEL BEARING., OUTER 1227-R-330 2
3 2647238| WASHER, LOCK, WHEEL BEARING NUT 122%-U-1009%9 2
4 2599215 NUT, WHEEL BEARING, INNER 1227-W-517 2
5 092905%| WHEEL BEARING (QUTER) 580 2
6 2138584| STUD, AXLE SHAFT DRIVE 161832 lée
7 2621571| CUP, OUTER WHEEL BEARING 572 2
8 NUT, WHEEL STUD, OUTER 10

1 1311729 LH
1311711 RH
9 NUT, WHEEL STUD, INNER 10
1311745 LH :
1311737 RH
10 STUD, WHEEL io
1296227 LH
1296219 RE
11 | 1147024| HUB & CUP ASSY. 16227-N
12 | 1117340 BRAKE DRUM - B69883B
13 | 2621779 CUP, WHEEL BEARING (INNER) 592-A 2
14 | 0929042 WHEEL BEARING (INNER) 594-A 2
15 | 0929067| CIL SEAL, WHEEL BEARING (INNER) -47697-5 2
16 | 0929000f NUT, AXLE SHAFT DRIVE STUD ' 16
17 | 2001220f LOCKWASHER, AXLE SHAFT DRIVE STUD ‘ 16
18 | 0929091] DOWEL, AXLE SHAFT DRIVE STUD 13885 16
NI | 0992933| HUB COVER, CHROME 2
NI | 2127108 LOCKING RING, HUB COVER 5
NI | 0992925]| NUT, COVER, CHROME 10
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
27

1014P




COOLING SYSTEM e et L
CAT. 3208TA | " NLAIGHTSRESEED ol

l o [Pl 85 Copg 1247707

MOTZ: Racace Boch Elbows Dowt 20 Dag.
¢ From Horizantal

21

HOTE: This Part Sounts To Bxace Assy,
Pronc Busper.

o TasnsTion opy .

MOTE: INSTALL w/SMooTH
SI0E WP '

28




Pt

COOLING SYSTEM
CAT. 300 HP

KEY ‘ QTY
N [PARTNO. DESCRIPTION REQ'D

L 1247109 RADIATOR ASSY.

2 1238237 SHROUD, RADIATOR :

3 1238245 BRACKET, MOUNTING, SHROUD 2

4 1238944 CROSSMEMBER ASSY., FRONT HINGED

5 1238591 HINGED ASSY. -~ 300 H P

6 1238252 TANK ASSY., 20"

7 0870303 HOSE ASSY., 20" 2

§ 1119700 ADAPTER, SWIVEL MALE PIPE 3

9 2027233 ELBOW, 1/6-B, 1/4 STREET, PT 2

10| 0559054 CROSS, 1/4 PIPE

11} 1149376 SEAL, RUBBER ENGINE COVER FRT 63"

12} 1068501 SEAL, RUBBER, A/C HOOD TRIM 56"

13| 2027241 ELBOW, 3/8 STREET

147 2023539, BUSHING, PIPE, 1/2 MPT X 3/8 FPT

15| 2026995 FELBOW, 3/8 MPT X 1/2 1F 2

16| 0854620, TUBE ASSY.

17| 2009066] BUSHING PIPE, 3/8 X 3/4

18| 1151703} HOSE, RADIATOR, 2" X 33~

19| 2009041] BUSHING, PIPE 1/4 X 1/2

20| 2020667 COCK, RAD. DRAIN

211 1143866/ HOSE, HEATER 1" ID SILICONE 18"

22| 0760249 ELBOW, STREET GALV. 3/4"

23| 0315200, ADAPTER, HEATER 3/4 PIPE X 1" HOSE

24| 1247519 TUBE. RADIATOR UPPER CAT :

25| 1163435 HOSE, RADIATOR 2" ID SILICON w= g

26 | 1247527} PULLEY IDLER

27| 1146877} BULB., WITH O-RING

28 | 0522052 CAP., RADIATOR PRESSURE 7 PSI

29| 1059278| SPLINT 1" HOSE BEND, 90 DEGREE

30| 0964940/ CLAMP HOSE LINED 6

31| 0965509 SENDER LOW COOLANT LEVEL

32| 1247535 PLATE IDLER PULLEY CAT. 3208TA

33| 1247543 PIN ASSY, HINGE SWING-OUT RADIATOCR

34 | 1150846 BUSHING, NYLON 1 I.D., THOMSON 4

35| 1257138/ POST, RADIATCR, LH CAT

36 | 1002864 ELBOW, 90 MALE 1/2 TUBE FLARE X 1/2 PIPE

37 |-2023950] BUSHING, 1/2 X 3/4 PIPE

38 | 2009058| BUSHING, PIPE 3/8 X 1/2

39 | 2008274 ELBOW, 90 DEG, STREET

40 | 0854596 HOSE ASSY, AIR COMPRESSOR

NI | 0853226 AIR COMPRESSOR

41 | 0963736 ELBOW 45 DEGREE 3/8 MPT X 1/2 TURE

42 | 1287911 DEFLECTOR, AIR

43 | 0938548| HOSE, RUBBER., 9/32 X 17/32 4’

44 | 0557710/ CLAMP, CLOSED TYPE, INSL., 13/16

45| 2009322] NIPPLE, 1/4 X CLOSE

46 | 2023513 PLUG, 1/4 PIPE

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

1014p 29




' COOLING, RETARDER, Z-F TRANSMISSION

¢
o

ING

CONNECTED 10 yppgy
MANIFORD FyTr,
LowER
FiTTing

NECTED 10

MANIFORD

&

30




COOLING RETARDER, Z-F TRANSMISSION

|

KEY QTyY

NO. PART NO. DESCRIPTION REQ'D
1 (1167709 CLAMP HOSE, LINED, 2" 7
2 [11634357] HOSE RADIATOR., 2 ID X 14 1/2 LONG (4" LONG) 3
3 [12374374 ELBOW, BYPASS, OIL COOLER
4 11237445+ CONNECTOR, BYPASS LOWER, OIL COOLER
5 10805218 U-BOLT, TILT STEERING 2
6 10805226 SADDLE, 2", TILT STEERING 2
7 11166750 WASHER, FLAT, 3/8 DD 4
8 |2001451 NUT, HEX, 3/8-16 CAD 4
9 1237429 TEE, CONNECTOR, OIL COOLER, INLET
102019347 CLAMP, MUFFLER, 2 1/4"
111237411 BRACKET SUPPORT, OIL COOLER, TEE CONNECTOR
12 (0964940 CLAMP, HOSE LINED, 2 1l/2* 5
1310964932 | HOSE, RADIATOR, 2 1/4" (4" LONG) 2
14 |1280627 COOLER, TRANS. OIL '
151237403 BRACKET. SUPPORT, OIL COOLER 2
16 0803221 BOLT, HEX 1/2-20 X 1 1/4 GD. 8 4
17 11003045 WASHER, FLAT 17/32 X 1 3/32 4
18 {0966051 NUT, HEX., LOCKING, 1/2-20 4
1911237395 ELBOW, OIL COOLER TO ENG. INLET
20 ]1232826 ELBOW, 2 X 2 1/4 ID, 90 DEG. 3 1/2 X 5 '1/2

N 2111151232 ADAPTER, 37 DEG. STL. FLARE 2.
221248145 HOSE ASSY., OIL COOLER
23 |1259704 HOSE ASSY., OIL COOLER
NI |1039486 CLIP, 1.562 VINYL 6
NI |2005734 LOOM, ASPHALTUM WIRE 2'

1014P :

31

QUANTITY REQUIRED IS ONE UNLEéS OTHERWISE SPECIFIED.




DRIVELINE . | e

' 32

)




DRIVELINE

- -1014P

33

KEY QTY
NO. PART NO. DESCRIPTION REQ'D

1 |1247915 FRONT SHAFT

2 [1247915 #2 SHAFT, 210 WB

3 |1248038 REAR SHAFT

4 11121565 KIT., 5-280X, JOUENAL & BEARING

5 11247998 BEARING ASSY.

6 (1248004 YOKE END

7 1248012 NUT, FLANGE

8 |1121573 YOKE ASSY., SLIP 1710

9 1121581 SEAL, SLIP JOINT

102139848 YOKE ASSY., DRIVE AXLE

111250331 YOKE END. TRANS.

1211084128 BOLT, 3/8-24 X 19/32, GD. 8

1311084136 LOCK STRAP

141282003 SHAFT GUARD STRAP

150119784 REAR SHAFT GUARD STRAP

: 1
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.




ENGINE TRIM

KEY QTy |
TNO. b
No. [PARTNO DESCRIPTION | REQD

AIR COMPRESSQOR & ASSOCIATES PARTS

0853226 AIR COMPRESSOR

0908160 AIR COMPRESSOR GOVERNOR

0603324 GASKET, AIR COMPRESSOR GOVERNOR

0616755 AIR STAINER

1017797 PULLEY, AIR COMPRESSOR

1017805 ADAPTER, AIR COMPRESSOR

0854513 HOSE ASSY.. AIR COMPRESSOR LUBE

0854638 GASKET, AIR COMPRESSOR BASE

0814038 BELT, A/COMP (MATCHED SET)
ENGINE MOUNTING PARTS

1071281 SUPPORT BRACKET ASSY., FRONT ENGINE MOUNT RH

1233725 BRACKET ASSY., ENGINE MOUNTING TO FRAME 2

1233758 BRACKET ASSY.., ENGINE MOUNTING,., REAR

1235647 CROSSMEMBER ASSY. :

1255371 BRACKET ASSY.., MOUNTING, FRONT ENGINE

1255827 ISQLATOR, MOTOR MOUNT, FRONT 2

1255835 ISOLATOR, MOTOR MOUNT, REAR 2
ALTERNATOR & ASSOCIATED PARTS

1263359 SALTERNATOR, 160 AMP, SELF-EXITED

0771873 SPACER, ALT. ADJUSTING CENTER

0854109 BASE, ALT. ADJUSTING

0854679 PULLEY, ALT.

0966432 BRACKET ASSY., ALT. & FREON COMP.

1007673 PULLEY, ALT.
FREON COMPRESSOR

0966432 BRACKET ASSY., ALT & FREON COMPRESSOR

0860098 CLUTCH, FRECN COMPRESSOR

0893453 COMPRESSOR, FREON

0860072 PULLEY, IDLERe

0908160 VALVE, SERVICE 5/8 ROTOLOCK

0908517 VALVE, SERVICE 1/2 ROTOLOCK

0967125 BOLT SHOULDER

0967133 IDLER, ECCENTRIC

1031400 HOSE, A/C 5/8 X 240

1152354 HOSE
STARTER MOTOR

1204494 STARTER MOTOR, 12V

0809103 SWITCH, MAGNETIC STARTER

0823963 GASKET., STARTER MOTOR -

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

34

1014P




ENGINE TRIM

KEY QTY
NO. PART NO. . DESCRIPTION REQ'D
TRANSMISSION ACCESSORIES
1250364 | MODULE, TRANS. CONTROL
1250448 | CONTROL SHIFTER, PUSH BUTTON
1250455 | SENDER, OIL TEMP, TRANS.
1250810 | CLAMP, OIL FILLER TUBE
1250836 | TUBE ASSY., OIL FILL
ENGINE OIL DIPSTICK
1238039 | TUBE., DIPSTICK, ENGINE OIL
1238047 | DIPSTICK, ENGINE OIL ;794%;
1238617 | TUBE ASSY., OIL FILL tﬁ/
‘S }5 WA
MISC.
1250455 | SENDER OIL TEMPY : Yy Shoy Olert™
1255819 | FAN ASSY., 8 BLADES
1257732 | FAN CLUTCH ' Foe l /W"”JO
1148998 | SWITCH, TEMP CONTROL
0965491 | MODULE, ENGINE WARNING
1054378 | ALARMSTAT, HIGH TEMP., KYSOR
1078781 | .SENDER, WATER TEMP.
1112564 | PRESSURE SWITCH, FASCO, LOW OIL #
1148998 | SWITCH, TEMP CONTROL, FAN CLUTCH
1258748 | HEATER, DIRECT IMMERSION '
1282714 | ALARMSTAT. 215 DEGREE
y _ BELTS
1129626 ¢( BELT SET (WATER PUMP & FAN) 2
mmong-s BELT, FREON COMPRESSOR (363076
0814038 | BELT AIR COMP., ALT, MATCHED SET
1243146 | BELT. POWER STEERING
\
' FILTERS
2236677 {~ FUEL FILTER
3743481 | FILTER, ENGINE OIL
1258615 | AIR CLEANER, ELEMENT
2136752 | FILTER KIT, REAR FUEL FILTER/WATER SEPARATOR
2107753 | CARTRIDGE KIT, AIR DRYER ‘
2108199 | ELEMENT, POWER STEERING RESERVOIR
2107670 | ELEMENT, AIR COMPRESSOR
0871657 INDICATOR, SERVICE AIR CLEANER
2153153 | KIT, INTERNAL PILTER CHANGE ZF TRANS.
! « i :

QUANTITY REQUIRED IS ONE - UNLESS OTHERWISE SPECIFIED.
1014P : 35




- I_JH.-. I_‘/ 4-&934—4:-2!:5_ . . .
AIR INTAKE. CAT 300 HP N[ itaew cen 247725
FRONT 1985 BLUEBIRG BODY COMPANY

© ALL RIGHTS RESERVED

%




AIR INTAKE, CAT. 300 HP

'y

KEY : QTyY
NO. PART NO. DESCRIPTION REQ'D
1 |1236645| COOLER, CHARGE AIR .
2 11244748 | CROSSMEMBER ASSY., FRONT, SWINGOUT RAD 300 HP
3 11249325 DUCT, AIR INTAKE, 300 HP WLFC
4 11249309 | STRAP ASSY., AIR INTAKE 300 H
5 }0969741| CLAMP HOSE, 2-7 INCH 8
6 11258607 | HOSE, RUBBER, 6 ID X 4 1/2 50
7 11258540 | HOSE TURBO CHARGER 2 3/4 1D 5
8 11258557 | HOSE TURBO CHARGER 3 ID ~
9 |1258565 | HOSE TURBO CHARGER 4 ID g
10(1258565 | HOSE TURBO CHARGER 4 ID gn"
1111258565 | HOSE TURBO CHARGER 4 ID 7
12 (1258573 | CLAMP, SPRING LOADED, 3 ID 4
13 (1258581 | CLAMP, SPRING LOADED, 3 1/4 1D 4
141258599 | CLAMP. SPRING LOADED, 4 1/4 ID 8
1511258615 | AIR CLEANER, ECO II 9 3/4 X 24, 6" OQUTLET
1611258623 | CLAMPS, MOUNTING 9 3/4 . 2
1711258631 | ADAPTER, INLET 9 3/4 W/6 IN INLET
1811243484 | BRACKET, MOUNTING, AIR CLEANER
19 (1235654 | TUBE, AIR INTAKE TO TURBO 300 HP
2011235662 | TUBE, AFTER COOLER TO MANIFOLD 300 HP
| 211235670 [ TUBE, TURBO TO AFTER COOLER 300 HP
2211198159 | DECAL, WARNING, SWING-OUT RADIATOR
23 11249333 | RUBBER, 1/4 X 1 3/4 X 12 1/2
24 |1249341 | RUBBER, 1/4 X 1 3/4 X 19 1/2
25 1238187 | ANGLE 3/8 X 2 X 3 X 3 1/4 LONG
26 (1106822 | INSOLATOR, 3/8, NEOPRENE 3
27 |0801910 | CAPSCREW, HEX, 3/8-16 X 2 GD. 8 3
28 10560748 | WASHER, FLSY, 15/32 X 1 1/2 X 3/32 HDND P & O 3
29 [0870915 | WASHER, 3/4, PLAIN 3
30 (0543934 | NUT HEX, LG FLNG, CENTER LOCK 3
31 (1139872 | HOSE, FLEXIBLE, DUCT, 6" 12
32 (1258656 | ELBOW, REWORKED, 3 1/2 ID X 45 DEG.
33 [1337476 | TAB ASSY., AIR COOLER, MOUNTING

1014p

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

37




OPT. 4393 T | S BT Tanag3y]
ENGINE FAN CLUTCH, AIR s *g,gg;;mmw
' . ALL RIGHTS RESERVED 2

=
!
[
~
SWITEH I WL CONTROL PANGL LY




OPT. 4393 o
ENGINE FAN CLUTCH, AIR

1014P

39

= e :
KEY (4 QTY
NO. PARTNO. DESCRIPTION REQ'D

1 1257732 FAN, CLUTCH, AIR, HORTON- 1333184

2 |1255819 FAN ASSY., 25 1/4, 8 BLADE

3 1167220 BELT SET, FAN DRIVE, (MATCHED)

4 |[1164565 SHROUD, RADIATOR, 3208TA W/AIR FAN CLUTCH

5 |1164854 VALVE ASSY., SOLENOID, N.O., ALLENAIR

6 |1148998 SWITCH, TEMP, CONTROL, 195 DEGREE

7 12027233 ELBOW, 1/4 STREET PT

8 (2023224 CONNECTOR, 2/4 MPT X 1/4 TUBE

9 10654962 TUBING, STRATOFLEX, BLACK, 1/4 0.D, 48"

102023786 ELBOW, 1/8 MPT X 1/4 TUBE

i2 SEE ENGINE COOLING

13 NOT APPLICABLE

1411163484 PLATE, PULLEY ASSY. 2

1510803213 BOLT, HEX 3/8-26 X 1 1/4, GD. 8 4

16 {1107085 | WASHER, FLAT, 13/31 X 13/16 X 3/32

171297670 PLATE, ADJUSTING, PULLEY ASSY, FAN CLUTCH

18 {0854414 BOLT, 5/16-18 X 7/8 . 2 .

1911248764 BOLT, 3/8-16 X 3 HEX, G5, FULL THREAD, CAD PLTD

2011167485 WASHER, FLAT, 11/32 X 5/8 X 1/16 HARD, P&0O 2

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.




~ MOUNTING ZF TRANSMISSION

40 . o




MOUNTING ZF TRANSMISSION

KEY QTY
NO. PARTNO. DESCRIPTION REQ'D
1 1250422 FLANGE, FLEX DISC, TRANS, ZF
2 11250414 DISC, FLEX TRANS, ZF 4
3 |1250430 PLATE, SCUFF. FLEX DISC, ZF
4 (1252790 BOLT, HEX 7/16-20 X 3.25 GD. 8 10
5 |0969816 SEALANT, LOCTITE, .THREADLOCKER 27L ADHESIVE AR
6 |1250372 RING, ADAPTER SAE 1/2
7 |0870451 BOLT. HEX, 3/8-16 X 2 1/2 GD. 8 P&0 12
8 12028579 LOCKWASHER, 3/8 MED. SPRING P&0O 12
9 11250380 BOLT, M10-1.5 X 40 ZF 12
101107085 WASHER, FLAT 13/32 X 13/16 X 3/32 12
111250398 | BOLT, M12-1.5 X 22 W/WASHER ZF 10
NI (2153153 KIT, INTERNAL FILTER CHANGE 2F TRANS.
NI (1314780 MODULE, TRANS. RELAY, ZF TRANS.

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
1014p ' .

41




BATTERIES AND CABLES " [z oy | E0OHRT

FRONT © 1985 BLUE BIRD BODY COMPANY
ALL RIGHTS RESERVED —mtiller

(.

WLFC

)




* BATTERLES AND CABLES

1014P |

UNLESS OTHERWISE
43

KEY QTyY
NO. PART NO. DESCRIPTION REQ'D
1 110543¢ CABLE, BATTERY (OPT. 5633 ONLY)
2 1142173 ANGLE, -BATTERY CLAMPING
3 0621342 BATTERY
4 1073139 CABLE, STARTER FRAME
5 0815761 CABLE, STARTER
6 1130665 CABLE, BATTERY (OPT. 5633 ONLY)
7 0359109 CABLE, BATTERY
8 1171727 CABLE, BATTERY POS/NEG
9 0553131} TERMINAL, BATTERY
10| 1144161 ANGLE, BATTERY CLAMPING, 10 1/4" {(OPT. 5633 ONLY) 2
r ~ : )
(ELECTRICAI COMPONENTS)
0521781] RELAY, HORN
0553131] JUNCTION, BATTERY CABLE
1049139 CABLE ASSY., ALTERNATOR HOT TO INSL STUD
1069202 CABLE ASSY., BATTERY CHARGER POSITIVE
1081652 CABLE ASSY., SHUNT TO BATTERY SWITCH
1210970 TERMINAL BLQCK, ELECTRICAL, 13 STUD
1231265 CABLE ASSY., AMMETER SHUNT TO U/BLOCK
1314335 HARNESS, WIRING, ENGINE
1314780 MODULE, TRANS RELAY, ZPF
1259480 MODULE, DIRECTICONAL CONTROL
1324532 HARNESS, MASTER WIRING, CHASSIS
1302827 HARNESS, WIRING, CHASSIS, 300 HP
1289909 HORN ASSY., HIGH NOTE '
1289917 HORN ASSY., LOW NOTE .
2006112 BREAKER, CIRCUIT, 20 aMP 6
2025146 HORN, LOW NOTE
2025153 HORN, HIGH NOTE
QUANTITY REQUIRED IS ONE SPECIFIED.




EXHAUST SYSTEM
CAT. 3208TA°
35' REAR BATH

. 1014P e w




EXHAUST SYSTEM
CAT. 3208TA
35' REAR BATH

BLANKET. FLEX EXHAUST PIPE

KEY QTY
NO. PART NO. DESCRI?T!F)N REQ'D
1 (1239508 PIPE, EXHAUST, ENGINE
2 |1250646 CLAMP, TURBO EXHAUST, 4"
3 (1124767 CONNECTOR, FLEXIBLE, EXHAUST, 4*
4 11239516 PIPE, EXHAUST, FRONT
5 |0867549 BRACKET, FRONT EXHAUST
6 (0815621 U-BOLT, 4" EXHAUST PIPE
7 |0B19359 CLAMP, SADDLE, 4" EXHAUST PIPE
8 |1005552 CLAMP, EXHAUST, WIDE BAND, 4" 2
9 12001451 NUT, HEX, 3/8-16 2
1012028579 LOCKWASHER, 3/8" 2
1111239524 PIPE, CROSSOVER
1211250851 CLAMP, EXHAUST, WIDE BAND
13{1250687 BRACKET FINAL ASSY., REAR EXHAUST SUPPORT 2
14 (09923915 CLAMP, EZXHAUST PIPE, 5" L 2
15(2148963 STRAIGHT PIPE 10" LENGTH., 210 W/REAR BATH
161250844 | MUFFLER, 5" )
"17{1239557 TAILPIPE, 177, 192 X 210 W/REAR BATH
1811252154 BRACKET, TAILPIPE HANGER
191252162 ANGLE, MUFFLER HANGER
202001428 NUT, HEX, 5/16-24
211250661 BRACKET FINAL ASSY.. TAILPIPE EXH. SUPPORT
NI |1242403 BLANKET, EXHAUST PIPE ENGINE
NI |1242403 BLANKET, EXHAUST PIPE ENGINE
NI |1242411 BLANKET, EXHAUST PIPE, FRONT
NI 1255777

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
1014P -

45




EXHAUST SYSTEM | v \ﬁ\\%‘q

35 : SIDE BATH ' 19858LUEBIHDBODYCOMPANY.
ALLF@IGHTSHESERVEDJ Lo

4o




EXHAUST SYSTEM
35¢ SIDE BATH

‘10iuP.

47

KEY - QTY
NO. PART NO. DESCRIPTION REQ'D
1 |1239508 | PIPE, EXHAUST, ENGINE
2 (1250646 CLAMP, TURBO EXHAUST, 4"
3 {1124767 CONNECTOR, FLEXIBLE, EXHAUST, 4"~
4 (1239516 PIPE, EXHAUST, FRONT
5 (0867549 BRACKET, FRONT EXHAUST
6 |0B15621 U-BOLT, 4" EXHAUST PIPE
7 (0819359 CLAMP, SADDLE, 4" EXHAUST PIPE
8 |1005552 CLAMP, EXHAUST, WIDE BAND, 4" 2
9 |2001451 | NUT, HEX, 23/8-16 2
10 (2028579 LOCKWASHER, 3/8" 2
111239524 PIPE, CROSSOVER
12 (1250851 | CLAMP, EXHAUST WIDE BAND
13 {1250687 BRACKET FINAL ASSY. REAR EXHAUST SUPPORT. 2
14 {0993915 CLAMP, EXHAUST PIPE, 5% 2
1512148971~} PIPE, EXHAUST, 5" X 49"
16 {1250844 | MUFFLER, 5" :
17 |1239532 EXHAUST PIPE, REA
18 1239540 TAILPIPE
19 (1250653 BRACKET, TAILPIPE HANGER
20 (1250661 | BRACKET, FINAL ASSY., TAILPIPE EXHAUST SUPPORT .
21 (2001428 | NUT. HEX, 5/16-24 8
NI (1242403 BLANKET, EXHAUST PIPE ENGINE
NI |1242411 | BLANKET, EXHAUST PIPE FRONT
NI (1255777 BRACKET, FLEX EXHAUST PIPE
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.




P et i b G | 252800

AME APP. 1241 2-85 5“#
‘ - OMPANY
FRONT SECTION = e © e nestae ey

NOTE: SEE COOLING SYSTEM DIAGHAM
FOR CAT 300 HP, FOR HINGE &
T C/M ASSY.

W\
AN
\
\
\
A

o—

P P SEE OPTION FOR HYDRAULIC
e - LEVELING JACKS LOCATION
e g & COMPONENTS
’// < -~
I e 47
P
ﬂuf/

48




-FRAME
FRONT SECTION

KEY QTY
NO. PART NO. DESCRIPTION REQ’D
111244623 BRACE, TOW HOOK., RH, FRONT BUMPER 2
210584674 OUTRIGGER., FRONT, RH
311244664 BRACKET ASSY, FRONT BUMPER RH
411021773 ANGLE, FRONT OUTRIGGER
511255108 BRACE ASSY, FRONT BUMPER BRACKET
61254853 BRACKET ASSY, FRONT BUMPER LH
70996520 CUTRIGGER, FRONT LH
810995225 BRACKET. FRONT OUTRIGGER & STEERING GEAR BRKT.
9 (1255603 OUTRIGGER ASSY,REAR RH
1011249101 ANGLE, OUTRIGGER :
110955357 BRACKET, SUPPORT STEERING GEAR BRACKET ROSS
1210995654 BRACKET ASSY,MOUNTING S/GR ROSS -
130996272 BRACKET, BRAKE & CLUTCH S/GR ROSS
14 (0995316 ANGLE, STEERING GEAR BRKT. MOUNT BAR ROSS
15 (0996546 OUTRIGGER, REAR LH
16 10998492 BRACE ASSY, OUTRIGGER TO FRAME
1710961664 GUSSET, FRONT SUSPENSION, RR C/M LH
18 (1039866 GUSSET. FRT SUSP, RR, LOWER LH. .
19 j0961722 GUSSET, FRT. SUSPENSION RR/C/M, RH UPPER
2011105717 GUSSET, FRT. SUSPENSION RR/C/M RH LOWER
210998526 SPACER, OUTRIGGER TO FRAME BRACE ASSY. .- -~
2211276674 CROSSMEMBER, HORIZONTAL
2311109545 CROSSMEMBER, FRONT SUSP, RR
24 (1308873 CROSSMEMBER, . MIDSHIP, BEARING 2
NI |3841681 BUMPER, FRONT
25 (0418756 SUPPCRT, PROPELLER SHAFT
~——
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
1014pP 49




[
¢

1252808

1985 BLUE BIRD 800Y COMPANY

© ALL RIGHTS RESERVED — @

/ OR. {2-{2-85 8 G.JJ.
APP. j 2. )7 g% BY #

FRONT

FRAME
REAR SECTION

210WB W/SIDE BATH

.

d

177 WB W/SIDE BATH |__. -
192 WB W/SIDE BATH |
i

210 WB W/REAR BAT

.

210WB W/SIDE BATH

Lo e e oo e e —

50




FRAME
REAR SECTION

KEY o ART NC DESCRIPTION QTY
No. [TARTNO. REQ'D
25 0418758 SUPPORT, PROPELLER SHIFT GUARD 2
26 010245677 BRACE, CROSS, CHASSIS FRAME 2

27 Q977157 CROSSMEMBER, REAR SUSP, FRONT
28 0977165 GUSSET. REAR SUSPENSION FRT C/M RH
29 0977173 GUSSET, REAR SUSPENSION FRT C/M LH
30 1096397 CROSSMEMBER REAR SUSPENSION, RR
31 1088277 CROSSMEMBER REAR, 275 GAL., FUEL TANK
32 1095413 GUSSET, RR SUSPENSION ER 2
33 1246271 BRACE ASSY, HORIZONTAL. REAR BUMFER 2
MODEL 3411, SIDE BATH (210 WB)
NI 3763307 BUMPER, REAR
33 1078203 BRACE, BUMPER END REAR . 2
MODEL 3411, REAR BATH (210 WB)
34 1248756 BRACE ASSY. REAR BUMPER, LH
MODE% 3411, SIDE BATH (210 WB)
34 1078195 BRACE, REAR BUMPER, CORNER. LH
MODEL 3411, REAR BATH (210 WB)
35 1248749 BRACE ASSY, REAR BUMPER RH
MODEL 3411, REAR BATH (210 WB)
35 1078187 BRACE, REAR BUMPER, CORNER. RH
MODEL 3411, REAR BATH (210 WB)
36 3770948 BRACKET ASSY, SKID ROLLER LH, SIDE BATH
210 WB, MODEL 3411
36 3770930{ BRACKET ASSY, SKID ROLLER, REAR BATH, LH
) 210 WB, MODEL 3411, REAR BATH
37 1076009 BRACKET, BUMPER, REAR, LH
38 1085323 TRAILER HITCH ASSY, LH
39 1075993 BRACKET, BUMPER. REAER., RH
40 3770880} BRACKET ASSY, SKID ROLLER. RH
210 WB, MODEL 3411, SIDE BATH
40 3770872 BRACKET ASSY, SKID ROLLER, REAR BATH, RH
210 WB{ MODEL 3411, SIDE BATH
4] NOT APPLICABLE
41 3774379 BRACKET ASSY, REAR MTG, 12.5 KOHLER GENERATOR
42 2252658| BRACKET ASSY, FRT, 7.5 GEN 33 FT
42 NOT APPLICABLE
43 3835584 BRACKET ASSY, GEN., SUPPORT, REAR, 300 HP
44 38355876 BRACKET ASSY, GEN. SUPPORT, FRONT, 300 HP

1014pP

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

51




FRAME '
REAR SECTION

‘QUANTITY

1014P

52

KEY|q 1 o- | QTY
PARTNO. - DESCRIPTION |
NO. REQ'D |
45 INSERT, FRAME RAIL
1147636 MODEL, 3411, REAR BATH (210 WB) W/OPT. 5783
1250273 MODEL, 3411, REAR BATH (210 WB) STD 2
46 1245018 CROSSMEMBER} SUPPORT 90 GALLON FUEL TANK W/INSERT
MODEL, 3411, REAR BATH (210 WB)
47 FRAME RAIL
210 WB, MODEL 3411 2
NI 3839560 SUPPORT ASSY, LEVELING JACK, NON-KICKDOWN, 4
MODEL 3411, SIDE BATH
REQUIRED IS ONE UNLESS - OTHERWISE = SPECIFIED..




FUEL SYSTEM
35' W/REAR BATH

KEY QtTY
NO. _PART NO. DESCRIPTION REQ'D
0890145 INDICATOR, FUEL TANK (%;;Z:%Mb4°ﬂ%tﬁybj
1025899 RELAY, RACOR FUEL FILTER
1029594/ PUMP, FUEL, ELECTRIC. 3208
1078617 INDICATOR, FUEL TANK, LEVEL
1218551] SENDER., FUEL TANK, 235/275/300 GAL. AC.
1237072 VENT, FUEL TANK ‘ 2
1248954| HOSE ASSY.
2027381 TUBING, COPPER, 3/8 31
2027399 TUBING., COPPER, 1/2 13
2270726] CAP. FUEL TANK, NON-VENTED, 2 1/2 THD.
3830486| TANK ASSY., FUEL, 225 GAL
2225431] COCK, RESERVOIR, DRAIN
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
1014P

- 53




DA. By

FUEL LINES, 35', SIDE BATH e e

1985 BLUE BIRD BODY COMPANY

ALL RIGHTS RESERVED il

| FRONT OF FRAME

54"
|

PRESSURE
RETURYN
3 5

\— R.H- FRAME

_.514_




FUEL LINES, 35', SIDE BATH

KEY QTY
NO. PART NO. DESCRIPTION REQ'D
1| 3828571 TANK ASSY, FUEL, 230 GALLON
2] 1237072 VENT, FUEL TANK 2
3{ 1218551 SENDER, FUEL TANK
4] 2025815 GASKET, FUEL TANK SENDER
51 1078617 INDICATOR, FUEL TANK LEVEL
6] 0890145 INDICATOR, FUEL TANK
71 2023190, ELBOW, 1/4 MPT X 3/8 TURE
8| 2023349 ELBOW, 1/2 MPT X 1/2 TURE
91 2027399 TUBING, 1/2 COPPER
10| 2027381 TUBING, COPPER, 3/8 IN (SPECIFY LENGTH)
11| 2023307 CONNECTOR 1/2 FLARE X 3/8 MPT, 48 X 8 2
12| 1029594 PUMP, FUEL., ELECTRIC
13| 2249472 FUEL FILTER
NI | 3844438 BRACKET, FUEL FILTER
NI | 3750403| ELBOW, FUEL FILTER
*14 | 3738952 HOSE ASSY
*15 | 1359025 HOSE ASSY .
NI | 3738960 COUPLING, HOSE END FEMALE
NI| 3738978 COUPLING, HOSE END MALE
16 | 2027241 ELBOW, BRASS, 45 DEGREE STREET :
17| 2027084 NUT, 1/2 FLARE, 1110 X 8 3
18| 0758698 COUPLING, ANCHOR T 2
19| 2027209 ELBOW, 1/4, STREET, 45 DEG
20| 2023232] COUPLING, ANCHOR 2
21| 2023364 CONNECTOR 3/8 FLARE X 1/4 MPT
22 | 20271003 PLUG, PIPE 1/4
‘23 | 0559047] TEE, MALE BRANCH, 1/4 PIPE
24| 1010065] TEE, STREET, 3/8 PIPE
25| 2027191y NIPPLE, 3/8 CLOSE PIPE
26 | 0877597 VALVE, CHECK
27 | 100z2898{ COUPLING, 3/8 X 3/8 PIPE
28 | 2023240{- ELBOW 1/2 FLARE X 3/8 MPT, 49 X 8
29 | 2023257} NUT 3/8 FLARE _
30| 1024876 HOSE ASSY, FUEL, 1/4 - 26
31| 1248954 HOSE ASSY
2| 2009595 PLUG, PIPE, 3/8
NI | 2225431 COCK, RESERVOQIR, DRAIN
33| 0928853| CONNECTOR 1/4 PIPE X 3/8 7
34 ) 2027134 BUSHING 3/8 X 1/4
35 { 1290717 ELBOW, 90 DEG.
36 | 2008241 ELBOW MALE 1/4 TUBE X 1/8 TUBE
37 | 2008050 BUSHING 1/8 FPT
* SPECIFY LENGTH IN FEET

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

1014P

55




o BZRE

o
Wy
™y
3 )
3 |3
i
SRR
8¢
02w
EE
> | 28
-
©
g
g
Z
Q
'Y
w
o
i
Q.
(a1
juse.

PANEL ASSY., DASH,

56




PANEL ASSY., DASH, UPPER

1014P

57

KEY QTyY
NO. PART NO. DESCRIPTION REQ’D
1 1077676 GAUGE, FUEL LEVEL
NI| 1218551 SENDER, FUEL LEVEL
2 3810389 GAUGE, AIR PRESSURE, DUAL FRONT/REAR
3 3746112 GAUGE, HOURMETER
4 3847381 GAUGE, AMPERE, 0-300 ADC .
NI| 0804294 SHUNT, AMP GAUGE /\
5 3746120 GAUGE, VOLTMETER /<\
6 3795481 GAUGE, OIL PRESSURE, ELECTRIC " ﬁ@
NI | 3678799 SENDER, ENGINE OIL PRESSURE ¢~ Yh
7 3768496 GAUGE, ENGINE OIL TEMP,
NI| 1078799 SENDER, OIL TEMP. _
8 1078823 GAUGE, WATER TEMP, D/SCALE, GAS ENGINE
NI| 1078781 SENDER., WATER TEMP.
9 2271807 LIGHT., PILOT RED, LEVELING JACK 3
10} 2268522 SWITCH, CHICAGO, DASH 2
11 ) 2271823 LIGHT, INDICATOR, BLUE
12 ] 3867314] PANEL ONLY, DASH, UPPER
BoL330
A T
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.




86;@3&3

R R plr L

ay
a5 © 1986 BLUE 8IR0 BODY COMPANY"
ALLAIGHTS RESEAVED

APP.

FRONT

vl 8L 8

OAMIALKI

HUNL 11914

SLHIIT 3T51Y,

GELLRL)

PANEL ASSY., DASH LOWER

H3A1HOH1d QFnlL

JURLEEIHIL 3XH BYIY

Y310 H5HT

[17]

@

. M@
L

+

LB J1

HA1 440 Iu

JH3H INOHS

[ I .« |

[,

=
[

-

WILSHR 327 BIY i ) e i
W !
|
, W40 __in o 0 :
] | En| = Ex
Bl ™~ _ = I
i
J0IUEIAD W9 JUILIHD XY WILIHOHL Y31 M0033d5 g 1S09430 e T3 WOREH CTE TR,
" - - - - e errerereee—p,
L o i e A

— .




PANEL ASSY., DASH LOWER

KEY QTyY
NO. PART NO. DESCRIPTION REQ'D
1 | 2268522 SWITCH, CHICAGO DASH, ON-OFF 13
2 | 2268555 SWITCH, CHICAGO DASH, MOM ON 2
3 | 2268548 SWITCH, CHICAGO DASH, ON-OFF-ON a
4 | 2268530 SWITCH, CHICAGO DASH, ON-ON 4

5 | 3839040 SWITCH, HEADLIGHT 4

6 | 3765062| TACHOMETER .alm&uj&ﬂ;ﬂ,jeﬁeéww7

NI | 09%e236| SENDER, TACH .

7 | 3765096 SPEEDOMETER, TELEFLEX, ELECTRIC

NI | 0932475 SENSOR, ELECTRIC SPEED

8 | 3765039 GAUGE, TURBO BOOST DASH

9 | 3760923 GAUGE, PYROMETER

10| 1250471 GAUGE, OIL TEMP, ZF TRANS |

NI | 1250455 SENDER., OIL TEMP., TRANS. ) 4#_{f?7¢20

11| 3768496 GAUGE, ENGINE OIL TEMR<?q6?%¢MﬁL

12| 3761632 RHEOSTAT

13 | 3851920{ RHEOSTAT |

14 | 3851904] LIGHT ASSY., P, BLUE 9
15 | 3843877| LIGHT, INDICATOR, HIGH BEAM. DASH

16 | 2271815 LIGHT. INDICATOR, AMBER

17 | 2271807 LIGHT, PILOT, RED, LEVELING JACK 2
18 | 2271955| LIGHT, GREEN, RECTANGLE, DIRECTIONAL 2
19 | 3876695 WIPER DELAY -
20 | 3851912 LIGHT ASSY., P, RED

21| 3867264| PANEL ONLY, SASH, LOWER

22 | 3737160| SWITCH SELECTOR = =

NI | 2271484 LIGHT, INDICATOR, BLUE

NI| 3826914| LIGHT, INDICATOR., RED

NI | 0770339 SWITCH, IGNITION

QUANTITY REQUIRED IS ONE - UNLESS OTHERWISE SPECIFIED.

1014P

59




PANEL, DASH, SHIFTER

: -Dn.é’.?;‘?g.,ét_ 8y / @ 7

‘Beoes 22

AP,

By

&

MRAKER LGTS

ORIVING LGTS

AN

AN

o

N

-+

+

ON

ON

|

-+

S —
- CRUISE CON EEE i
'S

ON

EﬁHEﬂ/ ECONOMY

SET  RESUME

AETRADER

|

FRONT .

B ©

1986 BLUE BIRDBODY COMPANY
ALL AIGHTS RESEAVED




PANEL, DASH, SHIFTER

KEY QTY
NO. PARTNO. DESCRIPTION REQ'D
1 | 2268522] SWITCH, CHICAGO DASH 4
2 2268563| SWITCH, CHICAGO DASH
3 2268530 SWITCH, CHICAGO DASH, ON-ON
4 3851904 LIGHT ASSY., P, BLUE 3
5 3867306 PANEL ONLY, DASH, SHIFTER
NI | 1250448 CONTROL, SHIFTER, PUSH-BUTTON

QUANTITY " REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
1014P

61




. APP. av
PANEL, DASH, RH, UPPER N Ty TT—
4 i — ;
-  J—
PIL
= .
]
=
fm +
=
5
—t
o«
| —
- ‘ I T
= =
= T
w -
- i
.'_i +
2]
e 24
- a
h
:
le———— <
o Ir— ,
o
]
R
@« +
[
Q
&
™
®
=
2
wk <
o
=
o
=
[
o]
@9
-
©
-
= 0
& s :
—
- S
; ﬂ“/
S
'f/




PANEL., DASH, RH, UPPER

see  ,939754

KEY QTY
NO. PARTNO. DESCRIPTION REQ'D
1 2268522 SWITCH, CHICAGO DASH 2

2 2274165 SWITCH, BLANK, CHICAGO

3 3851904f LIGHT ASSY., P, BLUE

4 2268530] SWITCH, CHICAGO, DASH., ON-ON
5 2018406 LIGHTER, CIGARETTE

6 3867298 PANEL, ASSY., DASH, RH UPPER

1014P

QUANTITY - REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

63




S T eFzA LB hcse8)
PANEL, DASH. OVERHEAD AUXILIARY, RH -

1985 BLUE BIRC BODY COMPANY
FRONT J @ ALLRIGHTS AESERVED

?‘
LEC THo

AL, YOLIRGE

7
+
LEG OHE

[
!
!
i
|
|
|

1
|
i
i

6
+
CORCH LORD

0.C. AHPERAGE

5
C‘w

-
BATTERY CWAAGE

2
<+
L]
ATER TEHP

DIL PRESSURE

ss




‘PANEL., DASH, OVERHEAD AUXILIARY, RH

KEY . QTY
NO. PARTNO. DESCRIPTION REQ'D

3863685 PANEL ONLY, DASH, OVERHEAD AUXILIARY, RH
3811254 SENDER, OIL PRESSURE '

1 [(IFsasd GAUGE, OIL PRESSURE, ELECTRIC F979F/5

NI 3811254 SENDER, OIL PRESSURE

2 11658p8 GAUGE, WATER TEMP. D/SCALE, GAS ENGINE A-C zgzoyo™

NI |3811l221 SENDER, WATER TEMP

3 |3FaEESO GAUGE, VOLTMETER S2F0799

4 |3746112 GAUGE, HOURMETER

5 3847357 GAUGE, AMPERE, 150-0-150 ADC

6 3847381 GAUGE., AMPERE, 3-300 ADC

7 (3847373 GAUGE, VOLT, 60-140 VAC 2
8 3847365 GAUGE, AMPERE, 0-50 AAC 2
9

N

—

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
1014P 65




~ |z

, mw m

: b

m

E

o

|8
3

£

i g

on.7-30-855" DK

© ALL RIGHTS RESERVED —ir

INSTRUMENTS
LEFT HAND, OVERHEAD

6 9l sl £l Y
== m_m_n 1 O
=1
1| D I
Il
2L 9 L ) F4 S H Z 6

.66




_INSTRUMENTS
LEFT HAND, OVERHEAD -

1014pP

67

KEY QTyY
NO. PARTNO. DESCRIPTION REQ’D

1 3760964 DECAL CNLY

2 2268522 SWITCH, ON/COFF

3 2271484 LIGHT

4 3761632 SWITCH, RHEOSTAT

5 2268548/ SWITCH, ON/OFF/ON

6 3856721 SWITCH, AC

NI | 3758521 KNOB, AC

7 3767613 THERMOSTAT e

NI| 3767621} KNOB, THERMOSTAT .

8 2105476 SWITCH. SPEED CONTROL, SPOTLIGHT

9 2268563] SWITCH, MOMENTARY ON/ON

10§ 2268555 SWITCH, MOMENTARY ON

11| 2272383 CLOCK

12| 2268530 SWITCH., ON/OCN

13| 3805206/ SWITCH, GEN.

NI | 3804846 BREZEL

14 ( 2274165 BLANK

15| 3765021} GAUGE, TRIP ODOMETER

16 | 2271484} LIGHT

17 | 3743929} ALARM, WATER FILTER

18 | 2249209} ALTIMETER, DASH MOUNTED

19 ] 2105351} SWITCH, ROTATING SPOTLIGHT

20 [ 3756012 SWITCH ASSY.., SPOTLIGHT

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.




~ /e v o | BO06I08

FRONT 1986 BLUE BIRD 8ODY COMPANY
ALL RIGHTS RESERVED ol

STEERING INSTALLATION

|

—1

68




STEERING INSTALLATION

1014P

b9

/
2L

KEY / QTY
No. [PARTNO. DESCRIPTION \ REQ'D

1 3841335 KNOB, LOCKING, TILT & TELESCOPING STEERING COLUMN

NI 3841350 STOP, LOCK, TILT & TELESCOPING STEERING COLUMN

2 3882453 RFD STEERING WHEEL ASSY.

3 1330834 COLUMN ASSY., TILT & TELESCOPING, DOUGLAS A933A .

4 1287606 SWITCH ASSY., TURN SIGNAL., SELF CANCELING - /31?]8‘{

5 1254986 WASHER, WHEELSHAFT, WAVE 2

6 12551401 PIN, STEERING SHAFT, LOWER

7 1254994 BUTTON, WHEEL SHAFT SLIDE 2

B8 1255009 WASHER, TONGUED COUPLING SHELL 2

9 1255017 CAPSCREW, COUPLING SHELL 2

10} 1255025 COUPLING SHELL., STEERING SHELL

11 1255041 CLAMP ASSY., STEERING CLAMP SHELL-

12 1255033 RUBBER SHIELD, STEERING SHAFT, LOWER

13 20034731 RETAINER. GEAR SHIFT LEVER BOOT

14 1290972 CLAMP, STEERING COLUMN BOOT, 2.37. OETIKER NO. 605

15 1300581 BOOT, RUBBER GEAR SHIFT & STEERING COLUMN

16 1333343 POST, FINAL ASSY,.,, INSTRUMENT PANEL

17 1256015 BRACKET, MTG., TILT & TELESCOPE STEERING COLUMN, RH

18 1256049 ANGLE, MTG., TILT & TELESCOPE STEERING COLUMN

19 12560231 BRACKET, MTG., TILT. & TELESCOPE STEERING COLUMN, LH

20| 2000511 SCREW, SM PH OVAL HD 10 X 1/2 10

21 1037688] PLATE, SERVICE ACCESS. TOEBOARD POWER STEERING

22 0996496] PLATE, SERVICE ACCESS. TOEBOARD 2

23 1252212 -TOEBOARD, W/ACCESS HCOLE

24 NOT APPLICABLE

25 NOT'APPLICABLE

26 NOT APPLICABLE

27 NOT APPLICABLE

28 NOT APPLICABLE

29 NOT APPLICABLE

30 NOT APPLICABLE

31 NOT APPLICABLE

32 1300300{ DRAG ROD ASSY., POWER STEERING

NI 13003831 TIE ROD END 1.25-12 RH THREAD

NI 1300391l TIE ROD END 1.25-12 LH THREAD

NI 1300334| DRAG ROD TUBE, VERTICAL JOINT 53.5Y

NI 0990184 COVER, DUST, DRAG ROD

NI 2028165 PIN, COTTER 1/8 X 3"

NI | 0609495 PIN, COTTER 7/32 X 3"

33 0870873 BOLT, HEX 3/4-10 X 4, GD. 8

34 0870915 WASHER, 3/4 PLAIN

35 0933879 NUT, HEX, 3/4-10 GD. 8, PREV. TORQUE

36 0990184 DUST COVER., DRAG ROD STEERING 2

37 1300078, ARM, PITTMAN, 8 1/2. ISP—564. PAINTED

38 1161330] STEERING, GEAR

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.




COLUMN ASSY., TILT & TELESCOPING |Lopoin2ore 27
© imermangseRves =
&

—
Bl OCUGLAS

=) coueorents
=g CORRORATION

70




COLUMN ASSY., TILT & TELESCOPING

*NOT SERVICED SEPARATE

KEY |PART NO. ' VENDOR QTY
NO. DESCRIPTION PART NO. REQ’D
1 COVER 473697

2 | 1320332| COVER-UPPER 47371D

3% MODEL 909 STEERING COLUMN 4733A

4 COVER-LOWER 4737D

5 HOUSING & PLATE ASSY. 47372

6 SPRING 47376

7 COVER ASSY. 47377A

8 PROTECTOR (DISCARD) 47383

9 NUT 46361

10 LOCKWASHER 47386

11 NUT , 434728

NI KNOB-LOCKING ROD 47384

1014P

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

71




"an. ' .-BY

. PP, o 253507
HFB 54' STEERING GEAR ASSY . 1585 BLUE BIRD BOGY COMPANY

ALLAIGHTS AESERVED ——ailler

.72




.

HFB 64, STEERING GEAR ASSY. =

KEY |PART NOC. ‘ VENDOR QTY
NO. DESCRIPTION PART NO. REQ'D
N1 2120848| SEAL KIT, HFB 64 STEERING GEAR HFB 640001
NI 1161330| GEAR ASSY., POWER STEERING

1 2120996| BOLT, 1/2-13 TORX HEAD 020251 4
2 2121044| ADJUSTING SCREW 021336

3 2121051] NUT 025121

3A | 2121077{ NUT., 5/16-24 025124

4 2121184] SEAL 032579

5 2593648| RETAINING RING 401314

6 2121127{ BACKUP WASEER 028445 .

7 2121176| SEAL ASSY. 032577-A1

9 2121416| VALVE HOUSING ASSY. HFB-646013-A1

10 2121226| O-RING 032616 2
11 2121085| THRUST WASHER 028430 2
12 2597235| THRUST BEARING 067026

13 2121150| SEAL RING 032570 2
14 2121168| O-RING . 032571 2
15 NOT SERVICED SEPARATELY, SEE

ITEM 17
17 2121374 WORM AND VALVE ASSY. HFB-523001-J1
18 2121135 O-RING 032552 2
"l1e 2121143 SEAL RING 032536 2

20 2138329 HOUSING ASSY. _

21 2121267 ROLLER BEARING 071018

22 2593440{ RETAINING RING 401309

23 2121770{ SEAL RING ASSY. 032634-Al1

24 2121093| WASHER 028433

25 2121192{ O-RING 032586
26 2121325{ TRUNNION COVER ASSY. 402368-Al
27 2121200| SEAL ‘ 032591 . :
28 2121366| SCREW G-9429710 4 -
29 2705184 SEAL RING 032590

30 2121218| O-RING 032615

31 2121424 RACK AND BALL ASSY. HFB-647002-J1

32 2121309 RETAINING RING 401379 2
33 2121341| POPPET SEAT 415442 2
34 2121234} POPPET - 040124 2
35 2121242} ROD 040125

36 2121291( SPRING 401375

37 | 2121333 COVER, END 402376

38 2121069 NUT 025122

39 2121036] ADJUSTING SCREW 021333
40 2121010{ ADJUSTING SCREW 021322
41 2121002{ BOLT 020252 4
417 | 2596922! WASHER : 028335 4
42 2121275| BALL -ASSY. (KIT OF 27) 216191-X1

43 NOT SERVICED SEPARATELY, SEE

ITEM 46A '
QUANTITY REQUIRED IS ONE  UNLESS OTHERWISE SPECIFIED.
73 '

1014P




HFB 64, STEERING GEAR ASSY.

1014P

74

KEY |[PART NO. VENDOR QTY
NO. DESCRIPTION PART NO. REQ'D
44 NOT SERVICED SEPARATELY, SEE

ITEM 46A _
45 NOT SERVICED SEPARATELY, SEE

ITEM 46A
46 NOT SERVICED SEPARATELY, SEE

ITEM 46A
46A | 2121283| CAP, GUIDE AND STRAP KIT 400122-X1

INCLUDES ITEMS 43, 44, 45, 46
50 2121788 SHAFT ASSY. HFB-644100-A1

-472
51 2595023+7ADJUSTING SCREW 021200
52 2596633 RETAINER 062005
53 2121317} RETAINING RING 401445
54 2138303 SEAL RING ASSY. s
55 2594638| WASHER 028435
56 2121101| WASHER 028434
57 2121432| GASKET, SIDE COVER HFB-649000
58 2121408{ SIDE COVER ASSY. HFB-645002-J1
59 2121358] JAM NUT, HEX 1/2-20 G-9419666
60 2596138| VENT PLUG : 036141
61 2121028| 'SCREW, 5/8-18 G-223734 6
QUANTITY - REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.







POWER STEERING ASSY., 300 H.P. N e
© Niemsresero —3

76




POWER STEERING ASSY., 300 H.P.
KEY QTY
NO. PART NO. DESCRIPTION REQ'D
1| 1019520 BRACKET POWER STEERING PUMP ~
2| 1234194| PUMP ASSY., POWER STEERING 481,571
3| 1243146 BELT SET, MATCHED, 41 3/4 X 1/2
4] 1164961] HOSE ASSY.. 3/8 1I.D., 40 IN. LONG
5] 1313774 HOSE ASSY., POWER STEERING RETURN
6| 2003366 HOSE, 3/4 I.D. BLACK
7| 1098615 RESERVOIR ASSY
"NI| 2149987 ELEMENT, P/S RESERVOIR
8 * PULLEY, POWER STEERING PUMP
9 * . WASHER, FLAT
10 * CAPSCREW, HEX HEAD
1l * LOCK WASHER
12 * BOLT, P/S PUMP TO BRACKET MOUNT ING
13 | 2027217| ELBOW, STREET, 45 DEG
14 | 1237726 BRACKET ASSY., MOUNTING, POWER STEERING RESERVOIR
15| 2051134] INSERT, BARBED, 3/4 HOSE X 1/2 PIPE
16 | 1313840, INSERT, BARBED, 5/8 1.D. HOSE X 3/8 PIPE
17 | 0876649 ADAPTOR., SWIVEL, UNION
18 | 1025857 CLAMP, HOSE, SIZE 8, LINED 2
19 | 0557710 CLAMP, CLOSED TYPE, INSULATED, 13/16
20| 0846832 STRAP, POWER STEERING RESERVOIR MTG.
21| 2000107 CAPSCREW, HEX HD. 1/4 - 20 X 3 1/2
22 { 2001337 NUT, HEX NC, 1/4-20
23| 0612861| BRACKET, REAR ACC CONTROL
241 1237734} SPACER, POWER STEERING PUMP 3
25| 1166115 CONNECTOR, SAE 37 DEG . FLARE
26 | 1166107 ELBOW, 90 DEG ., SAE 37 DEG . FLARE
27 | 2008522 CLAMP, 1 IN. HOSE ' . 2
28 | 1243153 ELBOW, 90 DEG . 5/8 HOSE BARBED X 1/2 MALE PIPE
* SUPPLIED WITH PUMP
20344520 | Kot S,w-ﬂ, Sk, P/$ P"‘”‘F’
fley 4269130 jesSp
QUANTITY REQUIRED S ONE UNLESS OTHERWISE SPECIFIED.
101QP 77




oR 2 #-FF s LR

l ’ APP By doo3r2!
SUSPENSION, FRONT ‘

- (ENDING W/CSN 0964115) © AHotmsresenven =2

01w 78




SUSPENSION, FRONT
(ENDING W/CSN 0964115)

: 1014P

79

KEY [PART NO. VENDOR QTY
NO. DESCRIPTION PART NO. REQ’D
1 1253004| SUSPENSION SYSTEM, FRONT

2 1253046 HANGER RAIL ASSY., LH 309-4360C-100

3 1253038 HANGER RAIL ASSY., RH 309-4360C-200

4 1026368 TORQUE BEAM ASSY., UPPER 506-4035B-000 2
5 | 0961821 TORQUE BEAM ASSY.., LOWER 505-4033B-000 2
6 | 0961839| CLAMPING PLATE ASSY. 740-1494B-000 4
7 | 0961847 ECCENTRIC BOLT ASSY. 500-1458B-000 4
8 | 0961359 WASHER, BEARING SLEEVE 116-0519B-302 .8
9 1077221 NUT, HEX LOCKING, 1 1/4-7NC 115-5648B-105 4
10 | 1130657 LOWER BEAM ASSY., LH 425-4361D-100

11 | 0961383| LOWER BEAM ASSY., RH 425-4362D-200

12 | 0961409| CAPSCREW, 1 1/2-6 X 7" LONG 113-0670B-105 4
13 | 0961417| WASHER, LOCK 1 1/2 INT. TOOTH 116-0673B-000 4
14 | 0961573| BUSHING, TORQUE BEAM, SOFT RUBBER 111-3328B-000 4
15 | 0961581 BUSHING, TORQUE BEAM, HARD RUBBER 111-0512B-000 4
16 | 1087329| WASHER, 2" 0.D. SHOCK STUD 116-1677B-100 4
17 | 1105782| NUT, LOCK, 1"-8 NYLON INSERT 115-5939B-102 4
18 | 1263581 AIR SPRING, FRT. SUSP. 100-358-8997C 4.
19 | 0985549| NUT, 3/4-16 THIN LOCK 115-4700B-102 4
20 | 0961458 NUT, 1/2-13 115-0555B-102 4
21 | 0961458 NUT, LOCK, 1/2-13 S ©115-0555B-102- 4
22 | 1085489{ NUT, LOCK, 1"-8, NYLON INSERT 115-1678B-105 - 2
23 | 1245927{ SWAY BAR 503-4326B-303

NI | 2159879] BUSHING, SWAY BAR 111-7195B-000

24 | 1280270{ BRKT. SWAY BAR 353-6019C-000

25 | 1085380] CAPSCREW, 1"-8 X 6" 113-5711B-108 2
26 | 1280288{ CHANNEL, CROSSBRACE _ 817-4754B-301 :
27 | 0803239] BOLT, HEX 1/2-13 X 1 172 GD. 8 - 8
28 | 0850776{ WASHER., FLAT 17/32 X 1 1/16 62
29 | 0850800{ NUT, HEX LOCKING 1/2-13 GD.8 31
30 NOT APPLICABLE

31 NOT APPLICABLE

32 | 2028470| CAPSCREW. HEX HD. 1/2-20 X 2 GD. 5 4
33 | 2001485{ NUT HEX 1/2-20 4
34 NOT APPLICABLE

35 | 0961375| WASHER, ANTI-TURN 900-3092B-000 4
36 | 2352331 SHOCK ABSORBER, KONI (BUSHINGS 2

6@5%53%@ INCLUDED) .

37 BUSHING, SHOCK ABSORBER 15.23.33.008.0

38 | 0803205/ BOLT, HEX 1/2-13 X 2 , GD. 8 19
39 | 0803148| BOLT, HEX 1/2-13 X 1 3/4, GD. 8 3

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.




, FRONT
SN 0964116)

PART NO. . DESCRIPTION | Qry

KEY
NO. REQ'D
NI HANGER RAIL ASSY.
1321264 RH
1321272 LH
NI ' TORQUE ROD ASSY.
1321280 RH 2
1321280 LH 2
NI BRACKET, TORQUE ROD
1321298 RH 2
1321298 LH _ , 2
NI | 13213068/ KIT, SHIM PLATE 4
NI BEAM ASSY., LOWER
1321595 RH
1321603 LH

NI | 1263581} AIR SPRING . 4
NI | L280262] SWAY BAR ASSY. -

NI| 2159879 BUSHING, SWAY BAR

NI { 1280270 BRACKET, SWAY BAR ' -
NI | 1321611 CHANNEL, CROSS

Ni| 12352331 SHOCK, ABSORBER . 2

NOTE: ILLUSTRATION NOT AVAILABLE AT TIME OF
PUBLICATION.

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
1014P - 80







SUSPENSION, REAR

e

=

%]

g2




-

SUSPENSION, REAR

KEY |PART NO. VENDOR QTY
NO. DESCRIPTION PART NO. REQ’'D
1 1087279% SUSPENSION SYSTEM, REAR
2 0950093| HANGER RAIL ASSY., LH 310-4416C-100
3 0990085 HANGER RAIL ASSY., RH 310-4416C-200
4 0961821 TORQUE BEAM ASSY., LOWER 505-4033B-000 2
5 1026368| TORQUE BEAM ASSY., UPPER 506-4035B-000
6 0961839 CLAMPING PLATE ASSY. ©740-1494-000 4
7 0961847 ECCENTRIC BOLT ASSY. 500-1458B-000 4
8 0962118 WASHER. BEARING SLEEVE 116-0519B-301 8
9 1077221 NUT, HEX LOCKING 1 1/4-7NC 115-5648B-~105 4
10{ 1087311 LOWER BEAM ASSY., LH 426-5744-D-100
11| 1087303] LOWER BEAM ASSY., RH 426-5745D-200
12§ 0961417 WASHER, LOCK, 1 1/2 INT. TOOTH 116-0673B-000 4
13 | 0961409 CAPSCREW, 1 1/2 X 6 X 7¢ ' 113-0670B-105 4
141 1087329 WASHER, 2" O0.D., SHOCK STUD 116-1677B-100 4
15} 1105782 NUT, LOCK 1"-B NYLON, INSERT 115-5939B-102 4
16 | 0961573| BUSHING, TORQUE BEAM, SOFT RUBBER 111-3328B-000 4
BEAM END :
17 | 0961581 BUSHING, TORQUE BEAM, HARD RUBBER 111-0512B-000 4.
HANGER END
- 18} 1087345 SPACER PLATE ASSY., LH 465-5702B-100
il 19 f 1087337 SPACER PLATE ASSY., RH 465-5703B-200
) 20 ] 0961201 U-BOLT 7/8-14-14" LONG 117-3532B-308 2
21} 1087352 U-BOLT 7/8-14-14 1/2" LONG 117-3532B-327
22} 1087352 U-BOLT 7/8-14-14" LONG 117-3532B-327
23| 0961235 WASHER, FLAT 7/8 116-0868B-100 8
24 | 1095892 NUT, LOCK 7/8-14 115-5876B-108 8
25 ) 0961250 AIR SPRING 100-358-9039C 4
26| 0961458 NUT, LOCK 1/2-13 115-0555B-102 -4
27 | 0985549 NUT, 3/4-16 THIN LOCK 115-4700B-102 4
28 | 0961276 NUT, LOCK, 3/4-10 115-1384B-102 4
29 | 0961284 SHOCK ABSORBER 125-4025B-000 2
30| 0961474 BUSHING, SHOCK ABSORBER 110-2608B-000 8
31| 1085489 NUT, LOCK, 1"-8 115-1678B-105 2
321 1245935 SWAY BAR ASSY. 503-4326B-304
NI | 2159879 BUSHING, SWAY BAR 111-7195B--000
33 | 1087360| BRACKET, SWAY BAR MT., FRAME 353-5704B-000
34 | 1087378 BRACKET, SWAY BAR MT., AXLE 462-5746B-000
35| 1085380 CAPSCREW, 1" X 8 X &" 113-5711B-108 2
36 | 1118124} CHANNEL, CROSSBRACE 548-6099B-000
37| 0803239/ BOLT, HEX 1/2-13X1 1/2, GD. 8 8
38 | 0850776} WASHER, FLAT 17/32 X 1 1l/1e6 76
" 39| 0850800 NUT, HEX LOCKING 1/2-13, GD. 8 38
40| 1101062 PLATE, ANTI-TURN 900-4565B-000 4
41 | 0803148 BOLT, HEX 1/2-13 X 1 3/4, GD.8 11
421 0803205 BOLT, HEX 1/2-13 X 2, GD.8 19
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.
83

1014P :




S

| “;‘\'3.Ste PN

a8y
© 1985 BLUE BIRD BQDY COMPANY

BY
ALL RIGHTS RESERVED —allr

APP,

s

ANTYA 04 ANDD

[IMIESIT) SONIAS 1w
NOISNIASNS LNoMs

[COTE )

UoNILSNHa} SONINds Ay
MOISHNIdSNS W3y

(ONILSIM3)
IO NOLLINAT AV -

(riisina)
HOLVIAN JANSSAAS AT

{origina)

JW0A NOISNAISNS N0 ot

(ONILSINF) MY IATYA 10U LNOD
dWNg NOISNAJENS 2v3d

SATA I0UINOT LHDIRH oL

- ..h ®
— ’ u.luql._maniTllAHH

A NIAHD

{SNLSIXG) W1 3ATWA opLNe3
dVING NOVSNIAENS A93Y

{oMILS1%3) SSaANAYH
N THIFM FALSVIt BISGVYHD

(SN.LSIN3)

(INLLSIRI) STNINAS AY
NGISN34S0S  LNOXS

{9NILSXT) SENINS B
NOISNIdSs Avay

00-0k9S " 1d0
WILSAS ONTI1IATT ¥1V




\ AIR: LEVELING SYSTEM
/ OPT. 5640-00

\ U

VALVE ASSY., SOLENOID, NORMALLY CLOSED «

*INCLUDED ON ASSY. # 1255389
**INCLUDED ON ASSY. # 1282011

)

KEY Vi QTyY
NO. PART NO. (YQ DESCRIPTION REQ'D
1 BRACKET ASSY.. MERCURY swaCH”//
NI SWITCH ASSY., MERCURY*
2 VALVE ASSY., SOLENOID, NORMALLY CLOSED+
3 | 1255389 VALVE ASSY.. SOLENOID, NORMALLY CLOSED, 2 WAY.- 4
4 | 1256189 HARNESS, WIRING: .
5 | 0982272Y TEE, 1/8 MPT X 1/4 TUBE X 1/4 TUBE 4
6 | 2008050« BUSHING, BRASS., 1/8 X 1/4 4
7 | 2023935 ELBOW, 1/4 MPT X 1/4 TUBE 7
8 | 2008431~ TUBING. COPPER, 1/4" 50"
9 | 2023224/~ CONNECTOR, 1/4 MPT X 1/4 TUBE 3
NI| 0871376/ LEVELING VALVES
10| 1282011

QUANTITY
1014P

REQUIRED IS . ONE UNLESS OTHERWISE SPECIFIED.




CR. ay

1985 BLUE BIRD BODY COMPANY

AIR THROTTLE CONTROL . - IFCS SNN

ALL RIGHTS AESERVED Jkr
i .
11
3
I TO THROTTLE LEJER
& g ZXTENSIEN ARM 2N
@ ENGINE

)

r--—'rn HiGH 1DLE RELAY (NO.TY
3
3

" HIEH IDWE S1GNAL )
i
i

L |_
|
TO FRONT BRAKE VALVE -

+
; .
— {
: TG CHASSIS AIR JUNCTION BLOCK= ()
i
j

st WET TANK .
| E

86




AIR THROTTLLE CONTROL

KEY QTY
NO. PART NO. DESCRIPTION REQ'D
1| 1252204{ VALVE, TREADLE, AIR THROTTLE CONTROL
. NI | 0986356 VALVE,ONLY
2| 1087428 CYLINDER, ATR CRUISE CONTROL
3| 0654434 VALVE. DOUBLE CHECK, 3/8 PIPE _ 2
4| 1087436 VALVE, PRESSURE REDUCING, CRUISE CONTROL
5| 1087410 MODULE, BENDIX, CRUISE CONTROL
6| 1124544 VALVE, SOLENCID, NORMALLY OPEN, ALLENAIR
7| 1248319 BRACKET, MOUNTING, ALLENAIR VALVE, CRUISE CONTROL
8| 1102920f VALVE, INVERSION, AIR THROTTLE
9| 1087444 VALVE, INVERSICN, CRUISE CONTROL
10| 0654418 VALVE, SINGLE CHECK, 1/2 PIPE
11| 2023935 ELBOW, 1/4 MPT X 1/4 TUBE 11
12| 2023307 ELBOW, 3/8 MPT X 1/2 TUBE 3
13 | 0766188 ADAPTER, 3/8 FPT'X 1/4 MPT 2
14 | 2027134 BUSHING, PIPE, 3/8 X 1/4 3
15| 2023364f CONNECTOR, 3/8 MPT X 1/2 TUBE
16 | 2023224 CONNECTOR, 1/4 MPT X 1/4 TUBE 3
17 | 0654277 TEE, STREET, 1/4 PIPE
18 | 0982272 TEE, 1/8 MPT X 1/4 TUBE X 1/4 TUBE
4 19| 2023786{ ELBOW, 1/8 MPT X 1/4 TUBE 4
/| 20| 2023414 ELBOW, 1/2 MPT X 3/8 TUBE
21 | 0654350 TEE, 1/2 PIPE, STREET
22§ 2027159 BUSHING, PIPE, 1/2 X 1/4
23 { 0754929 RESERVOIR, AIR
24 .y 2009595 PLUG, PIPE, 3/8 2
25| 1110188| COCK. RESERVOIR DRAIN '
26 | 0663427 PLUG, 1/2 SQ. HD., PIPE
27§ 0850578 BRACKET, MOUNTING, 8 IN., AIR RESERVOIR 4
28§ 0851337 CAPSCREW, HEX, 3/8-16 X 6 1/2 2
29 | 0882795 LOCKWASHER, 3/8 IN., CAD. PLATED 2
30 2001451 NUT, HEX, 3/8-16, CAD PLATED 2
31 { 2008431 TUBING, COPPER, 1/4 INCH
32| 2027381 TUBING, COPPER, 3/8 INCH (SPECIFY LENGTH)
33| 2027399 TUBING, 1/2 COPPER, 3/8 TYPE L, WATER TUBE
34 | 2027142 BUSHING, PIPE, 3/8 X 1/8, BRASS
35 1197177] TUBING, PLASTIC, 1/2 OD GRAY
i

1014P '

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

87




' rhaseus
ACCELERATOR CABLE INSTALLATION, 300 HP © 125 sLuEBRDB0DY ComEANY

ALL RIGHTS RESERVED el




——

ACCELERATOR CABLE INSTALLATION, 300 HP

KEY QTY
NO. PARTNO. DESCRIPTION REQ'D

1| 1237726f BRACKET ASSY, MOUNTING, POWER STEERING RESERVOIR
2| 0870477 BOLT, HEX, 1/4-20 X 1, G8
3| 20011.70{ WASHER, LOCK, 1/4, MEDIUM
4 | 200132% NUT, HEX, 1/4, NC, CAD
5 1248251 BRACKET, MOUNTING, MCDULATOR CABLE, UPPER
6| 1287937 BRACKET, MOUNTING, ACCELERATOR CABLE
71 2001253 NUT, HEX CAD
8 | 2001162 WASHER, LOCK, 3/16 MEDIUM
9| 0620120 SHIM, CABLE CLAMP
10| 1091446 CLAMP ACCELERATOR CABLE, CRUISE CONTROL
11| 2000743| SCREW, PHILLIP HEAD, ROUND
12| 1291004 EXTENSION ASSY, THROTTLE LEVER, CAT 3208TA
13| 1276815| SOCKET, CABLE END
14| 0939348] BALLJOINT, CABLE END _
15 1.0939231| SPRING, ACCELERATOR RETURN
16 | 1248244 BRACKET, SPRING, ACCELERATOR CABLE
17 | 1248186{ BRACKET, MOUNTING, ISOLATOR, BATTERY TRAY
18 | 1248442 BRACKET ASSY, MOUNTING, MODULATOR RETURN SPRING
19 | 1218056] SPRING, ACCELERATOR RETURN
20 | 1250513} SENSCOR, THROTTLE POSITION

/1 21| 1248269 BRACKET, MOUNTING, MODULATOR CABLE, LOWER
22| 1249192 SHIELD, MODULATOR CABLE
23| 1091461| CABLE, THROTTLE. CRUISE CONTROL
24 | 1052109 CABLE, ACCELERATOR

QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

1014P

89




HOLDING TANK
35' REAR BATH
KEY QTy
o, [PARTNO. DESCRIPTION REQ'D
1122688| TANK ASSY., WASTE HOLDING,. SOLID
1061449 PROBE, ODER CONTROL 4
1249069 BRACKET ASSY., HOLDING TANK, LEFT FRONT
1249085 BRACKET ASSY., HOLDING TANK, LEFT REAR
1140607 STRAP ASSY., HOLDING TANK, GRAY .
0817197 STRAP ASSY., RETAINER HOLDING TANK, SINK
1122712} TANK ASSY., WASTE HOLDING, GRAY, REAR BATH
. 1249093] BRACKET ASSY., HOLDING TANK, RIGHT REAR
i 1249077 BRACKET ASSY., HOLDING TANK, RIGHT FRONT
! 1122621 STRAP ASSY. HOLDING TANK, RIGHT
? 2001451 NUT, HEX, 3/8 16, CAD 8
; 2000339| CAPSCREW, HEX, 5/8-11 X 1 1L/2 12
: 2001220 WASHER, LOCK, 5/8 12
; 2001493f] NUT, 5/8-11, NC 12
f 2001485| NUT, HEX, 1/2-20 NC, P & O 8
? 1016583 SPACER, HOLDING TANK BRACKET REAR BATH 4
1
[
( b
QUANTITY REQUIRED IS ONE UNLESS OTHERWISE SPECIFIED.

1014P | 90




HOLDING TANKS
357 SIDE BATH
KEY QTY
o [PARTNO. DESCRIPTION A
1249002 TANK ASSY., WASTE HOLDING, SOLID
1061449 PROBE., ODCR CONTROL 4
1234350 BRACKET ASSY., HOLDING TANK, LEFT FRONT
1234368 BRACKET ASSY.. HOLDING TANK, LEFT REAR
1140623 STRAP ASSY., HOLDING TANK, SOLID
1249150 STRAP AS5SY., RETAINER, HOLDING TANK, SOLID, OUTSIDE
1248996 TANK ASSY., WASTE HOLDING, GRAY
1234376 BRACKET ASSY., HOLDING TANK, RIGHT FRONT
1234384 BRACKET ASS5Y., RIGHT REAR
1249168 STRAP ASSY., GRAY
1249176 STRAP ASSY.., RETAINER, GRAY: 2
2001451 NUT, HEX, 3/8 1l6, CAD 8
2000339 CAPSCREW, HEX, 5/8-11 X 1 1/2 12
2001220 WASHER, LOCK, 5/8 12
2001493 NUT, 5/8- 11 NC =12
2001485 NUT, HEX, 1/2-20 NC, P & O 16
1249440 STRAP ASSY., RETAINER, INSIDE
2265916 ELBOW, STREET. PVC 1 1/2 X 90 DEG.
2017333 PIPE, PLASTIC., 1 1/2 X 20 FEET 18n
2250793 ELBOW, PVC 1 1/2 X 90 DEGREE 2 -
2017333 PIPE, PLASTIC 1 1/2 X 20 FEET 40"
1018407 MOLDING, PROTECTIVE 1/2" MATERIAL Z2
2017333 PIPE, PLASTIC 1 1/2 X 20 FEET "
QUANTITY REQUIRED IS ONE = UNLESS OTHERWISE SPECIFIED.
1014P 91




VLSTNG ’
1985 BLUE B{RD BCDY COMPANY

© ALLAIGHTS RESERVED

av
8Y

A
| APP,

LPG TANKS
W/ REAR BATH

35!

L
276.7/8

R.H. FRAME RAIL

TANK. VALVE

LPG TANK

L.H., FRAME RAIL-

210 WHEELBASE WITH SIDE BAFTH




' LPG TANKS
35" W/ REAR BATH

KEY QTY
NO. PARTNO. DESCRIPTION REQ’D
1 1297373 REGULATOR WITH EXCESS FLOW F.O.L
2 2027183 NIPPLE, 1/4 CLOSE
3 0654277 TEE STREET, 1/4 PIPE
4 2023513 PLUG, PIPE 1/4"
5 0976068 HOSE ASSY., DUAL LABEL
6 2023232 COUPLING, ANCHOR
7 1154897 ELBOW, 90 DEGREE, 1/4 MPT X 3/8 FLARE
8 1154905 NUT, 3/8 FLARE
9 2027381 TUBING, 3/8 COPPER, 1/4 TYPE L, WATER TUBE
10| 1154905 NUT, 3/8 FLARE
-11{ 1154897 ELBOW, 90 DEGREE, 1/4 MPT X 3/8 FLARE
12 2023232 COUPLING, ANCHOR
13| 2023513 PLUG, PIPE, 1/4"
144 2023513 PLUG, PIPE, 1/4"
15| 2023232 COUPLING, ANCHOR
16 ) 1154897 ELBOW, 90 DEGREE, 1/4 MPT X 3/8 FLARE
17| 1154905 NUT, 3/8 FLARE
18| 2027381 TUBING, 3/8 COPPER, 1/4 TYPE L, WATER TUBRE
19| 0929554 TANK ASSY., LPG, 44" LONG, FRAME MOUNTED
20 1154%05 NUT, 3/8 FLARE 2
21| 1162445 TEE, 1/4 MPT X 3/8 FLARE BRANCH
22| 2023232 COUPLING, ANCHOR :
23| 2023513 PLUG, PIPE, 1/4%"
24| 2027381 TUBING, 3/8 COPPER, 1/4 TYPE L, WATER TUBE
25| 1154905 NUT, 3/8 FLARE
26| 1154897 ELBOW, 90 DEGREE, 1/4 MPT X 3/8 FLARE
27| 2023232 COUPLING, ANCHCR
28| 2023513 PLUG, PIPE, 1/4"
29| 2023513 PLUG, PIPE, 1l/4&"
301 2023232 COUPLING., ANCHOR
31| 1154897 ELBOW, 90 DEGREE, 1/4 MPT X 3/8 FLARE
321 1154905 NUT, 3/8 FLARE
33} 2027381 TUBING, 3/8 COPPER, 1/4 TYPE L, WATER TUBE
341 1154905 NUT, 3/8 FLARE
351 1154897 ELBOW, 90 DEGREE, 1/4 MPT X 3/8 FLARE
36| 2023232 COUPLING, ANCHOR
37| 2023513y PLUG, PIPE, 1/4"
‘QUANTITY REQUIRED - IS ONE UNLESS OTHERWISE SPECIFIED.
93

1014P




1985 BLUE BIRD BODY.COMPANY

© ALL RIGHTS BESERVED —edl”

B &
e | &
(8=
b g
=
<T
vm
bl
=1
<Ly
——t
(75 ]
O~
n.=
-
[Fg)
MY

TANK VALVE

L]

R.H. FRAME RAIL

276 7/8

[
5

€ FRONT BOW

o
3
:
3

210 WHEELBASE WITH SIDE BATH




	0116_001
	0115_095
	0115_001

